)

—r

RADIO TEST REPORT ‘

Report No: STS1512109F01
Issued for

KBX GROUP

AVENIDA 1ERA. CALLE B'Y C MANZANA 58 FRANCE
FIELD PANAMA Florida United States 32412

ele il d\EMEY WCDMA/GSM MOBILE PHONE

BIEUIEIGEE QUO

VELEAEE  QSP-502QM-GD

QSP-502QM-WH,QSP-502QM-BK,
SN EH  QSP-502QM-BL,QSP-502QM-GY,
QSP-502QM-GR,QSP-502QM-GN

Soel Bl 2AAPW-QSP-502QM

IICSSENGEGR FCC Part 22H and 24E

Any reproduction of this document must be done in full. No single part of this document hia
permission from STS, All Test Data Presented in this report is only applicable to presented Te$t:

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road,

Fuyong Street, Bao’an District, Shenzhen, Guangdong,China

TEL: +86-755 3688 6288 FAX: +86-755 3688 6277 E-mail:sts@stsapp.com




ll \ \
l 'y R

2 of 114 Report No.: STS1512109F01

TEST RESULT CERTIFICATION

Applicant’s name ................. : KBX GROUP
AVENIDA 1ERA. CALLE B Y C MANZANA 58 FRANCE FIELD

AdAress .......cccceveeveeeiiiiiiiinnn, " PANAMA Elorida United States 32412

Manufacture's Name............ . KBX GROUP

AdAress ......cceevveeiiieeiiiee e : AVENIDA 1ERA. CALLE B ¥ C MANZANA 58 FRANCE FIELD
PANAMA Florida United States 32412

Product name .............cccco...... . WCDMA/GSM MOBILE PHONE

Brand name ..........ccoeeviinnnnns : QUO

Model and/or type reference ..: QSP-502QM-GD
Standards ........cceeevviiiiennenn. . FCC Part 22H and 24E
Test procedure..........ccoeeeeeeeennn. TIA603 C

This device described above has been tested by STS and the test results show that the equipment
under test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested
sample identified in the report.

This report shall not be reproduced except in full, without the written approval of STS, this document
may be altered or revised by STS, personal only, and shall be noted in the revision of the document.

Date of TeSt c.uvveveeeeeeieieeeeie

Date of performance of tests ........ 18 Dec. 2015 ~28 Dec. 2015
Date of ISSU€.....ceeveeeeeiiiiiiieeeee, 29 Dec. 2015
Test ReSUlt.......c.eeeeiiiiiiieeiiiieeee Pass

1)
Testing Engineer  : j%"‘!’“’l“’j

(Jin Ming)

Technical Manager : \/T/Cﬂ/{/b

(Vita Li)

Authorized Signatory : ['L,Wwy Yuzﬂ«%

(Bovey Yang)

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services Co., Ltd. 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




— —
3 of 114 Report No.: STS1512109F01
TABLE OF CONTENTS Page
1. SUMMARY OF TEST RESULTS 6
1.1 TEST FACTORY 6
1.2 MEASUREMENT UNCERTAINTY 6
2. GENERAL INFORMATION 7
2.1 PRODUCT DESCRIPTION 7
2.2 RELATED SUBMITTAL(S) / GRANT (S) 8
2.3 SPECIAL ACCESSORIES 8
2.4 EUT CONFIGURATION 8
2.5 EUT EXERCISE 8
2.6 CONFIGURATION OF EUT SYSTEM 9
2.7 MEASUREMENT INSTRUMENTS 10
3. DESCRIPTION OF TEST MODES 11
4. OUTPUT POWER 12
4.1 CONDUCTED OUTPUT POWER 12
4.2 PEAK-TO-AVERAGE RADIO (PAR) OF TRANSMITTER 17
4.3 RADIATED OUTPUT POWER 22
5. SPURIOUS EMISSION 26
5.1 SPURIOUS EMISSION 26
5.2 RADIATED SPURIOUS EMISSION 28
6. FREQUENCY STABILITY 34
6.1 MEASUREMENT METHOD 34
6.2 PROVISIONS APPLICABLE 35
6.3 MEASUREMENT RESULT 36
7. OCCUPIED BANDWIDTH 41
7.1 MEASUREMENT METHOD 41
7.2 PROVISIONS APPLICABLE 41
7.3 MEASUREMENT RESULT 41
8. EMISSION BANDWIDTH 44
8.1 MEASUREMENT METHOD 44
8.2 PROVISIONS APPLICABLE 44
8.3 MEASUREMENT RESULT 44
9. BAND EDGE 47
9.1 MEASUREMENT METHOD 47
9.2 PROVISIONS APPLICABLE 47
9.3 MEASUREMENT RESULT 47

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



)

t\}/— 4 of 114 Report No.: STS1512109F01
APPENDIX | 48
TEST PLOTS FOR CONDUCTED SPURIOUS EMISSION 48
TEST PLOTS FOR OCCUPIED BANDWIDTH (99%) 78
EMISSION BANDWIDTH (-26DBC) 78
APPENDIX IlI 102
TEST PLOTS FOR BAND EDGES 102
APPENDIX IV 114
PHOTOS OF TEST SETUP 114

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




Report No.: STS1512109F01

A=———7 A=———X
) —
5 of 114

Revision History

Report NO. Effect Page Contents

Rev. Issue Date
Initial Issue

00 29 Dec. 2015 STS1512109F01 ALL

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.




6 of 114 Report No.: STS1512109F01

1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
The radiated emission testing was performed according to the procedures of ansi C63.10: 2009; TIA

603 C and fcc cfr 47 rules of 2.1046, 2.1047, 2.1049, 2.1051, 2.10583, 2.1055, 2.1057

I[tem Number Item Description FCC Rules
Output Conducted output power
1 - 22.913(a) / 24.232 (b)
Power Radiated output power
) Conducted
Spurious ) -
2 o spurious emission 2.1051/22.917 /24.238
Emission
Radiated spurious emission
3 Frequency Stability 2.1055 /24.235
4 Occupied Bandwidth 2.1049 (h)(i)
5 Emission Bandwidth 22.917(b) / 24.238 (b)
6 Band Edge 22.917(b) / 24.238 (b)

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report

1.1 TEST FACTORY

Shenzhen STS Test Services Co., Ltd.

Add. : 1/F,, Building B, Zhuoke Science Park, No0.190,Chongging Road,
Fuyong Street, Bao’an District, Shenzhen, Guangdong,China

CNAS Registration No.: L7649;

FCC Registration No.: 842334; IC Registration No.: 12108A-1

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y + U , where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of

approximately 95 %,

k=2, providing a level of confidence of

No. | ltem Uncertainty

1 Conducted Emission (9KHz-150KHz) +2.88dB

2 Conducted Emission (150KHz-30MHz) +2.67dB

3 RF power,conducted +0.70dB

4 Spurious emissions,conducted +1.19dB

5 All emissions,radiated(<1G) 30MHz-200MHz +2.83dB

6 All emissions,radiated(<1G) 200MHz-1000MHz +2.94dB

7 All emissions,radiated(>1G) +3.03dB

8 Temperature +0.5°C

9 | Humidity I 15 cutings,znuse scionce pan . 150 hongay o Rong it sactants

Shenzhen STS Test Services Co., Ltd.

ptrict, Shenzhen, Guangdong,China
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7 of 114

Report No.: STS1512109F01

A major technical description of EUT is described as following:

Product Designation:

WCDMA/GSM MOBILE PHONE

Hardware version:

Software version: --

FCC ID:

2AAPW-QSP-502QM

Frequency Bands:

XIGSM 850
[ 1GSM 900
U.S. Bands:
>XJUMTS FDD Band |I
[ JUMTS FDD Band IV
Non-U.S. Bands:

[ JUMTS FDD Band |

XIPCS 1900 (U.S. Bands)
[ IDCS 1800 (Non-U.S. Bands)

DXJUMTS FDD Band V

[ JUMTS FDD Band VIII

Max RF Output Power:

GSM850:30.80dBm,GSM1900:28.84dBm
WCDMA Band V:24.25dBm,WCDMA Band 11:22.86dBm

Type of Emission:

GSM(850):320KGXW: GSM(1900):323KGXW
GPRS(850):318KGXW; GPRS(1900):321KGXW
EDGE(850):314KG7W: EDGE(1900):321KG7W

WCDMAB850:4M87F9W

WCDMA1900:4M72F9W

SIM 1 and SIM 2 is a chipset unit and tested as single chipset,SIM
SIM Card ,

1 is used to tested
Antenna: PIFA Antenna

Antenna gain:

GSM 850/ WCDMA Band V :0 dBi
GSM1900/ WCDMA Band 11:0.2 dBi

Power Supply:

DC 3.7V by battery

Battery parameter:

Capacitance: 1900mAh, Rated Voltage: 3.7V

GPRS/EDGE Class

Multi-Class12

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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2.2 RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: 2AAPW-QSP-502QM filing to comply with the
fcc part 22H&24E.

2.3 SPECIAL ACCESSORIES
The battery and the charger, earphone supplied by the applicant were used as accessories and
being tested with eut intended for fcc grant together.

2.4 EUT CONFIGURATION
The EUT configuration for testing is installed on RF field strength measurement to meet the Com-

mission’s requirement and operating in a manner which intends to maximize its emission characte-
ristics in a continuous normal application.

2.5 EUT EXERCISE
The Transmitter was operated in the maximum output power mode through Communication Tester.

The TX frequency was fixed which was for the purpose of the measurements.
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2.6 CONFIGURATION OF EUT SYSTEM
The EUT configuration for testing is installed on RF field strength measurement to meet the Commis-

sion’s requirement and operating in a manner which intends to maximize its emission characteristics in a

continuous normal application.

C-1
EUT
E-2 AC PLUG
Adapter —
Table 2-1 Equipment Used in EUT System
Item Equipment Model No. Serial No. Note
WCDMA/GSM MOBILE
E-1 QSP-502QM-GD N/A EUT
PHONE
E-2 Adapter GKYPS0100050UL N/A EUT
ltem Shielded Type Ferrite Core Length Note

USB Cable shielded
C-1 NO 101cm N/A

line (Charging )

Note:
(1) The support equipment was authorized by Declaration of Confirmation.

(2)  For detachable type I/O cable should be specified the length in cm in TLengtha column.

(3) “YES”is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

(4) PCisthe FCC DOC is approved.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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The radiated emission testing was performed according to the procedures of ansi C 63.10: 2009;
TIA 603C and fcc cfr 47 rules of 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057.

(1GHz-18GHz)

Kind of Equipment Manufacturer Type No. Serial No. Last Calibration | Calibrated Until
Spectrum Analyzer Agilent E4407B MY50140340 2015.10.25 2016.10.24
Test Receiver R&S ESCI 101427 2015.10.25 2016.10.24
Communication Tester Agilent 8960 MY48360751 2015.11.20 2016.11.19
Communication Tester R&S CMU200 112012 2015.10.25 2016.10.24
Test Receiver R&S ESCI 102086 2015.10.25 2016.10.24
Bilog Antenna
I TESEQ GBS0 34678 2015.11.25 | 2016.11.24
(measurement) (30MHz-1GHz)
Horn Antenna BBHA
Schwarzbeck | 9120D(1201) | 9120D-1343 2015.03.06 2016.03.05
(measurement) (1GHz-18GHz)
STS-E048 MXASIGNAL | pgijent N9020A 2015.10.25 | 2016.10.24
Analyzer
VUSLP
Logarithm
Schwarzbeck 9111 9111-512 2015.09.03 2016.09.02
-Antenna(substituted)
(200MHz-4GHz)
_ BBHA9120D
Horn-Antenna(substituted) Schwarzbeck D:266 2015.03.06 2016.03.05

Shenzhen STS Test Services Co., Ltd. 4
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3. DESCRIPTION OF TEST MODES
During the testing, the EUT was controlled via Rhode & Schwarz Digital Radio Communication Tester

(CMU 200) to ensure max power transmission and proper modulation. Three channels (The top channel,
the middle channel and the bottom channel) were chosen for testing on both GPRS850 and GPRS1900

frequency band.
Note: GSM/GPRS/EDGES850, GSM/GPRS/EDGE1900, HSDPA band V, HSUPA band V And HSDPA

band Il, HSUPA band Il modes have been tested during the test.
the worst condition (GPRS/EDGE 850) be recorded in the test report if no other modes test data.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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4. OUTPUT POWER
4.1 CONDUCTED OUTPUT POWER

4.1.1 MEASUREMENT METHOD

The EUT was setup for the max output power with pseudo random data modulation. Power was measured
with Spectrum Analyzer. The measurements were performed on all modes(GSM/GPRS /EDGES850,
GSM/GPRS/EDGE1900, HSDPA /HSUPA band V, HSDPA /HSUPA band Il) at 3 typical channels(the Top
Channel, the Middle Channel and the Bottom Channel) for each band.

4.1.2 MEASUREMENT RESULT

GSM 850:
Mode Frequency (MHZz) Peak Power AVG Power
824.2 30.20 29.96
GSM850 836.6 30.80 30.67
848.8 30.60 30.48
824.2 30.12 29.91
GPRS850
836.6 30.78 30.61
(1 Slot)
848.8 30.60 30.40
824.2 29.28 29.03
GPRS850
836.6 29.95 29.70
(2 Slot)
848.8 29.72 29.67
824.2 28.07 27.65
GPRS850
836.6 28.55 28.48
(3 Slot)
848.8 28.47 28.44
824.2 27.51 27.00
GPRS850
836.6 27.95 27.92
(4 Slot)
848.8 27.97 27.83
824.2 30.11 29.81
EDGES850
836.6 30.76 30.61
(1 Slot)
848.8 30.55 30.39
824.2 29.26 28.95
EDGES850
836.6 29.94 29.79
(2 Slot)
848.8 29.69 29.58
824.2 27.91 27.73
EDGES850
836.6 28.71 28.55
(3 Slot)
848.8 28.48 28.27
824.2 27.27 27.14
EDGES850
836.6 28.09 27.99
(4 Slot)
848.8 27.83 27.77

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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PCS 1900:
Mode Frequency (MHz) Peak Power AVG Power
1850.2 28.59 28.30
GSM1900 1880 28.84 28.53
1909.8 28.76 28.39
1850.2 28.53 28.25
GPRS1900
1880 28.76 28.47
(1 Slot)
1909.8 28.73 28.38
1850.2 27.68 27.36
GPRS1900
1880 27.97 27.72
(2 Slot)
1909.8 27.83 27.51
1850.2 26.46 26.12
GPRS1900
1880 26.62 26.35
(3 Slot)
1909.8 26.56 26.30
1850.2 25.88 25.48
GPRS1900
1880 26.08 25.71
(4 Slot)
1909.8 25.87 25.71
1850.2 28.53 28.23
EDGE1900
1880 28.76 28.41
(1 Slot)
1909.8 28.73 28.35
1850.2 27.65 27.42
EDGE1900
1880 27.87 27.54
(2 Slot)
1909.8 27.84 27.40
1850.2 26.34 26.06
EDGE1900
1880 26.49 26.23
(3 Slot)
1909.8 26.53 26.04
1850.2 25.68 25.50
EDGE1900
1880 25.96 25.70
(4 Slot)
1909.8 25.92 25.36
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UMTS BAND V
Mode Frequency(MHz) Peak Power AVG Power
826.4 24.13 20.93
WCDMA 850
836.6 24.25 21.02
RMC

846.6 24.08 20.76

826.4 23.66 20.45
HSDPA

836.6 23.78 20.56
Subtest 1

846.6 23.64 20.28

826.4 23.25 20.07
HSDPA

836.6 23.37 20.07
Subtest 2

846.6 23.28 19.77

826.4 22.80 19.65
HSDPA

836.6 22.92 19.65
Subtest 3

846.6 22.86 19.34

826.4 22.22 19.03
HSDPA

836.6 22.42 18.96
Subtest 4

846.6 22.27 18.72

826.4 23.25 20.03
HSUPA

836.6 23.35 20.13
Subtest 1

846.6 23.17 19.85

826.4 22.70 19.61
HSUPA

836.6 22.85 19.65
Subtest 2

846.6 22.76 19.47

826.4 22.26 19.20
HSUPA

836.6 22.42 19.19
Subtest 3

846.6 22.31 19.00

826.4 21.60 18.52
HSUPA

836.6 21.81 18.59
Subtest 4

846.6 21.70 18.38

826.4 20.96 17.83
HSUPA

836.6 21.20 17.92
Subtest 5

846.6 21.11 17.83
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UMTS BAND Il
Mode Frequency(MHz) Peak Power AVG Power
1852.4 22.61 19.82
WCDMA 1900
1880 22.45 19.77
RMC

1907.6 22.86 19.93

1852.4 22.18 19.36
HSDPA

1880 21.98 19.29
Subtest 1

1907.6 21.83 19.47

1852.4 21.18 19.01
HSDPA

1880 20.84 18.87
Subtest 2

1907.6 20.66 18.94

1852.4 20.66 18.54
HSDPA

1880 20.14 18.44
Subtest 3

1907.6 20.15 18.53

1852.4 19.96 17.89
HSDPA

1880 19.55 17.75
Subtest 4

1907.6 19.56 17.90

1852.4 22.15 18.96
HSUPA

1880 21.95 18.80
Subtest 1

1907.6 21.76 18.98

1852.4 21.11 18.47
HSUPA

1880 20.83 18.43
Subtest 2

1907.6 20.59 18.58

1852.4 20.49 18.05
HSUPA

1880 20.32 17.97
Subtest 3

1907.6 19.94 18.15

1852.4 19.79 17.47
HSUPA

1880 19.66 17.36
Subtest 4

1907.6 19.28 17.62

1852.4 19.09 16.92
HSUPA

1880 19.14 16.71
Subtest 5

1907.6 18.62 17.07
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According to 3GPP 25.101 sub-clause 6.2.2 , the maximum output power is allowed to be reduced by fol-
lowing the table.
Table 6.1aA: UE maximum output power with HS-DPCCH and E-DCH
UE Transmit Channel Configuration CM(db) MPR(db)
For all combinations of ,DPDCH,DPCCH
HS-DPDCH,E-DPDCH and E-DPCCH

0< CM<3.5 MAX(CM-1,0)

Note: CM=1 for B B ¢=12/15, PB ns/ P c=24/15.For all other combinations of DPDCH, DPCCH,
HS-DPCCH, E-DPDCH and E-DPCCH the MPR is based on the relative CM difference.

The device supports MPR to solve linearity issues (ACLR or SEM) due to the higher peak-to average ratios
(PAR) of the GSM/GPRS/EDGE,HSDPA/HSUPA signal. This prevents saturating the full range of the TX
DAC inside of device and provides a reduced power output to the RF transceiver chip according to the
Cubic Metric (a function of the combinations of DPDCH, DPCCH, HS-DPCCH, E-DPDCH and E-DPCCH).

When E-DPDCH channels are present the beta gains on those channels are reduced firsts to try to get the
power under the allowed limit. If the beta gains are lowered as far as possible, then a hard limiting is applied
at the maximum allowed level.

The SW currently recalculates the cubic metric every time the beta gains on the E-DPDCH are reduced.
The cubic metric will likely get lower each time this is done .However, there is no reported reduction of
maximum output power in the HSUPA mode since the device also provides a compensate for the power
back-off by increasing the gain of TX_AGC in the transceiver (PA) device.

The end effect is that the DUT output power is identical to the case where there is no MPR in the device.
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4.2 PEAK-TO-AVERAGE RADIO (PAR) OF TRANSMITTER

4.2.1 STANDARD APPLICABLE

According to 8§24.232(d), Power measurements for transmissions by stations authorized under this
section may be made either in accordance with a Commission-approved average power technique or
in compliance with paragraph (e) of this section. In both instances, equipment employed must be au-
thorized in accordance with the provisions of §24.51. In measuring transmissions in this band using an
average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

4.2.2 TEST PROCEDURE

The RF output terminal of the transmitter was connected to the input of the spectrum analyzer via a
suitable attenuation. The RBW of the spectrum analyzer was set to 30kHz and the peak-to-average
ratio (PAR) of the transmission was recorded.

Test Configuration for the emission bandwidth testing:

Spectrum

EUT RF Combines

Analyzer

Universal Radio
Communication Tester
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4.2.3 SUMMARY OF TEST RESULTS

GSM 850:
Mode Frequency (MHz) Peak Power AVG Power PAR Limit
824.20 30.20 29.96 0.24 13.00
GSM850 836.60 30.80 30.67 0.13 13.00
848.80 30.60 30.48 0.12 13.00
824.20 30.12 29.91 0.21 13.00
GPRS850
836.60 30.78 30.61 0.17 13.00
(1 Slot)
848.80 30.60 30.40 0.20 13.00
824.20 29.28 29.03 0.25 13.00
GPRS850
836.60 29.95 29.70 0.25 13.00
(2 Slot)
848.80 29.72 29.67 0.05 13.00
824.20 28.07 27.65 0.42 13.00
GPRS850
836.60 28.55 28.48 0.07 13.00
(3 Slot)
848.80 28.47 28.44 0.03 13.00
824.20 27.51 27.00 0.51 13.00
GPRS850
836.60 27.95 27.92 0.03 13.00
(4 Slot)
848.80 27.97 27.83 0.14 13.00
824.20 30.11 29.81 0.30 13.00
EDGES850
836.60 30.76 30.61 0.15 13.00
(1 Slot)
848.80 30.55 30.39 0.16 13.00
824.20 29.26 28.95 0.31 13.00
EDGES850
836.60 29.94 29.79 0.15 13.00
(2 Slot)
848.80 29.69 29.58 0.11 13.00
824.20 27.91 27.73 0.18 13.00
EDGES850
836.60 28.71 28.55 0.16 13.00
(3 Slot)
848.80 28.48 28.27 0.21 13.00
824.20 27.27 27.14 0.13 13.00
EDGES850
836.60 28.09 27.99 0.10 13.00
(4 Slot)
848.80 27.83 27.77 0.06 13.00
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PCS 1900:
Mode Frequency (MHz) Peak Power AVG Power PAR Limit
1850.20 28.59 28.30 0.29 13.00
GSM1900 1880.00 28.84 28.53 0.31 13.00
1909.80 28.76 28.39 0.37 13.00
1850.20 28.53 28.25 0.28 13.00
GPRS1900
1880.00 28.76 28.47 0.29 13.00
(1 Slot)
1909.80 28.73 28.38 0.35 13.00
1850.20 27.68 27.36 0.32 13.00
GPRS1900
1880.00 27.97 27.72 0.25 13.00
(2 Slot)
1909.80 27.83 27.51 0.32 13.00
1850.20 26.46 26.12 0.34 13.00
GPRS1900
1880.00 26.62 26.35 0.27 13.00
(3 Slot)
1909.80 26.56 26.30 0.26 13.00
1850.20 25.88 25.48 0.40 13.00
GPRS1900
1880.00 26.08 25.71 0.37 13.00
(4 Slot)
1909.80 25.87 25.71 0.16 13.00
1850.20 28.53 28.23 0.30 13.00
EDGE1900
1880.00 28.76 28.41 0.35 13.00
(1 Slot)
1909.80 28.73 28.35 0.38 13.00
1850.20 27.65 27.42 0.23 13.00
EDGE1900
1880.00 27.87 27.54 0.33 13.00
(2 Slot)
1909.80 27.84 27.40 0.44 13.00
1850.20 26.34 26.06 0.28 13.00
EDGE1900
1880.00 26.49 26.23 0.26 13.00
(3 Slot)
1909.80 26.53 26.04 0.49 13.00
1850.20 25.68 25.50 0.18 13.00
EDGE1900
1880.00 25.96 25.70 0.26 13.00
(4 Slot)
1909.80 25.92 25.36 0.56 13.00
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UMTS BAND V
Mode Frequency (MHz) Peak Power AVG Power PAR Limit
826.40 24.13 20.93 3.20 13.00
WCDMA 850
836.60 24.25 21.02 3.23 13.00
RMC
846.60 24.08 20.76 3.32 13.00
826.40 23.66 20.45 3.21 13.00
HSDPA
836.60 23.78 20.56 3.22 13.00
Subtest 1
846.60 23.64 20.28 3.36 13.00
826.40 23.25 20.07 3.18 13.00
HSDPA
836.60 23.37 20.07 3.30 13.00
Subtest 2
846.60 23.28 19.77 3.51 13.00
826.40 22.80 19.65 3.15 13.00
HSDPA
836.60 22.92 19.65 3.27 13.00
Subtest 3
846.60 22.86 19.34 3.52 13.00
826.40 22.22 19.03 3.19 13.00
HSDPA
836.60 22.42 18.96 3.46 13.00
Subtest 4
846.60 22.27 18.72 3.55 13.00
826.40 23.25 20.03 3.22 13.00
HSUPA
836.60 23.35 20.13 3.22 13.00
Subtest 1
846.60 23.17 19.85 3.32 13.00
826.40 22.70 19.61 3.09 13.00
HSUPA
836.60 22.85 19.65 3.20 13.00
Subtest 2
846.60 22.76 19.47 3.29 13.00
826.40 22.26 19.20 3.06 13.00
HSUPA
836.60 22.42 19.19 3.23 13.00
Subtest 3
846.60 22.31 19.00 3.31 13.00
826.40 21.60 18.52 3.08 13.00
HSUPA
836.60 21.81 18.59 3.22 13.00
Subtest 4
846.60 21.70 18.38 3.32 13.00
826.40 20.96 17.83 3.13 13.00
HSUPA
836.60 21.20 17.92 3.28 13.00
Subtest 5
846.60 21.11 17.83 3.28 13.00
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UMTS BAND Il
Mode Frequency (MHz) Peak Power AVG Power PAR Limit
1852.40 22.61 19.82 2.79 13.00
WCDMA 1900
1880.00 22.45 19.77 2.68 13.00
RMC
1907.60 22.86 19.93 2.93 13.00
1852.40 22.18 19.36 2.82 13.00
HSDPA
1880.00 21.98 19.29 2.69 13.00
Subtest 1
1907.60 21.83 19.47 2.36 13.00
1852.40 21.18 19.01 2.17 13.00
HSDPA
1880.00 20.84 18.87 1.97 13.00
Subtest 2
1907.60 20.66 18.94 1.72 13.00
1852.40 20.66 18.54 2.12 13.00
HSDPA
1880.00 20.14 18.44 1.70 13.00
Subtest 3
1907.60 20.15 18.53 1.62 13.00
1852.40 19.96 17.89 2.07 13.00
HSDPA
1880.00 19.55 17.75 1.80 13.00
Subtest 4
1907.60 19.56 17.90 1.66 13.00
1852.40 22.15 18.96 3.19 13.00
HSUPA
1880.00 21.95 18.80 3.15 13.00
Subtest 1
1907.60 21.76 18.98 2.78 13.00
1852.40 21.11 18.47 2.64 13.00
HSUPA
1880.00 20.83 18.43 2.40 13.00
Subtest 2
1907.60 20.59 18.58 2.01 13.00
1852.40 20.49 18.05 2.44 13.00
HSUPA
1880.00 20.32 17.97 2.35 13.00
Subtest 3
1907.60 19.94 18.15 1.79 13.00
1852.40 19.79 17.47 2.32 13.00
HSUPA
1880.00 19.66 17.36 2.30 13.00
Subtest 4
1907.60 19.28 17.62 1.66 13.00
1852.40 19.09 16.92 2.17 13.00
HSUPA
1880.00 19.14 16.71 2.43 13.00
Subtest 5
1907.60 18.62 17.07 1.55 13.00
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4.3 RADIATED OUTPUT POWER

4.3.1 MEASUREMENT METHOD
The EUT was setup for the max output power with pseudo random data modulation. Power was
measured with Spectrum Analyzer. The measurements were performed on all mod-
es(GSM/GPRS/EDGES850, GSM/GPRS/EDGE1900, HSDPA/HSUPA band V, HSDPA/HSUPA band I1)
at 3 typical channels(the Top Channel, the Middle Channel and the Bottom Channel) for each band.
The measurements procedures specified in TIA-603C-2009 were applied.

1.In an anechoic antenna test chamber, a half-wave dipole antenna for the frequency band of interest is
placed at the reference centre of the chamber. An RF Signal source for the frequency band of interest
is connected to the dipole with a cable that has been constructed to not interfere with the radiation
pattern of the antenna. A known (measured) power (Pin) is applied to the input of the dipole, and the
power received (Pr) at the chamber's probe antenna is recorded.

2.The substitution method is used. Substitution values at each frequency are measured before and
saved to the test software. A "reference path loss" is established as ARpl=Pin + 2.15 - Pr. The ARpl is
the attenuation of “reference path loss”, and including the gain of receive antenna, the cable loss and
the air loss. The measurement results are obtained as described below: Power=PMea+ARpl

3.The EUT is substituted for the dipole at the reference centre of the chamber and a scan is performed to
obtain the radiation pattern.

4.From the radiation pattern, the co-ordinates where the maximum antenna gain occurs are identified.

5.The EUT is then put into continuously transmitting mode at its maximum power level.

6.Power mode measurements are performed with the receiving antenna placed at the coordinates de-
termined in Step 3 to determine the output power as defined in Rule 24.232 (b) and (c). The "reference
path loss" from Stepl is added to this result.

7.This value is EIRP since the measurement is calibrated using a half-wave dipole antenna of known
gain (2.15 dBi) and known input power (Pin).

8.ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP = EIRP -2.15dBi..

9.Both Horizontal And Vertical Antenna Polarities Were Tested And Performed Pretest To Three
Orthogonal Axis. The Worst Case Emissions Were Reported

4.3.2 PROVISIONS APPLICABLE
This is the test for the maximum radiated power from the EUT. Rule Part 24.232(b) specifies, “Mo-

bile/portable stations are limited to 2 watts e.i.r.p. Peak power” and 24.232(c) specifies that "Peak
transmit power must be measured over any interval of continuous transmission using instrumentation
calibrated in terms of an rms-equivalent voltage.” Rule Part 22.913(a) specifies “Maximum ERP. The
effective radiated power (ERP) of base transmitters and cellular repeaters must not exceed 500 Watts.

The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 Watts.”

Mode Nominal Peak Power
GSM 850 <=38.45 dBm (7W)
PCS 1900 <=33 dBm (2W)

UMTS BAND V <=38.45 dBm (7W)
UMTS BAND I <=33 dBm (2W)
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4.3.3 MEASUREMENT RESULT

Radiated Power (ERP) for GSM 850 MHZ
Result
Mode Frequency Max. Peak ERP Polarization Conclusion
(dBm) Of Max. ERP
824.2 24.98 Horizontal Pass
824.2 26.92 Vertical Pass
836.6 25.05 Horizontal Pass
GSM850
836.6 26.85 Vertical Pass
848.8 24.85 Horizontal Pass
848.8 26.96 Vertical Pass
Radiated Power (ERP) for GPRS 850 MHZ
Result
Mode Frequency Max. Peak ERP Polarization Conclusion
(dBm) Of Max. ERP
824.2 24.88 Horizontal Pass
824.2 26.82 Vertical Pass
836.6 24.95 Horizontal Pass
GPRS850
836.6 26.91 Vertical Pass
848.8 24.90 Horizontal Pass
848.8 27.00 Vertical Pass
Radiated Power (ERP) for EDGE 850 MHZ
Result
Mode Frequency Max. Peak ERP Polarization Conclusion
(dBm) Of Max. ERP
824.2 24.95 Horizontal Pass
824.2 26.82 Vertical Pass
836.6 24.91 Horizontal Pass
EDGE850
836.6 26.83 Vertical Pass
848.8 24.87 Horizontal Pass
848.8 26.88 Vertical Pass
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Radiated Power (EIRP) for PCS 1900 MHZ
Result
Mode Frequency Max. Peak Polarization Conclusion
E.I.R.P.(dBm) Of Max. E.I.R.P.
1850.2 23.51 Horizontal Pass
1850.2 25.54 Vertical Pass
1880.0 23.45 Horizontal Pass
PCS1900
1880.0 25.60 Vertical Pass
1909.8 23.54 Horizontal Pass
1909.8 2551 Vertical Pass
Radiated Power (EIRP) for GPRS 1900 MHZ
Result
Mode Frequency Max. Peak Polarization Conclusion
E.l.LR.P.(dBm) Of Max. E.I.R.P.
1850.2 23.35 Horizontal Pass
1850.2 25.49 Vertical Pass
1880.0 23.51 Horizontal Pass
GPRS 1900
1880.0 25.45 Vertical Pass
1909.8 22.61 Horizontal Pass
1909.8 24.52 Vertical Pass
Radiated Power (EIRP) for EDGE 1900 MHZ
Result
Mode Frequency Max. Peak Polarization Conclusion
E.I.R.P.(dBm) Of Max. E.I.R.P.
1850.2 22.92 Horizontal Pass
1850.2 24.89 Vertical Pass
1880.0 22.85 Horizontal Pass
EDGE 1900
1880.0 24.90 Vertical Pass
1909.8 22.83 Horizontal Pass
1909.8 24.82 Vertical Pass
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Radiated Power (ERP) for UMTS band V
Result
Mode Frequency Max. Peak Polarization Conclusion
E.I.R.P.(dBm) Of Max. E.L.R.P.
826.4 19.88 Horizontal Pass
826.4 20.83 Vertical Pass
RMC 836.6 19.97 Horizontal Pass
12.2kbps 836.6 20.99 Vertical Pass
846.6 19.81 Horizontal Pass
846.6 20.88 Vertical Pass
Radiated Power (EIRP) for UMTS band Il
Result
Mode Frequency Max. Peak Polarization Conclusion
E.l.LR.P.(dBm) Of Max. E.I.R.P.

1852.4 18.47 Horizontal Pass
1852.4 19.44 Vertical Pass
RMC 1880 18.36 Horizontal Pass
12.2kbps 1880 19.54 Vertical Pass
1907.6 18.43 Horizontal Pass
1907.6 19.50 Vertical Pass
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5. SPURIOUS EMISSION

5.1 SPURIOUS EMISSION

5.1.1 MEASUREMENT METHOD

The following steps outline the procedure used to measure the conducted emissions from the EUT.
1.Determine frequency range for measurements: From CFR 2.1057 the spectrum should be inves-
tigated from the lowest radio frequency generated in the equipment up to at least the 10th harmonic
of the carrier frequency. For the equipment of PCS1900 band, this equates to a frequency range of
30 MHz to 20 GHz, For the equipment of band Il, data taken from 30 MHz to 20 GHz. For GSM850,
data taken from 30 MHz to 9 GHz. For band V, data taken from 30 MHz to 9 GHz.

2. Determine EUT transmit frequencies: the following typical channels were chosen to conducted
emissions testing.

Typical Channels for testing of GSM/GPRS/EDGE 850 MHz

Channel Frequency (MHz)
128 824.2
190 836.6
251 848.8

Typical Channels for testing of PCS/ GPRS/EDGE 1900 MHz

Channel Frequency (MHz)
512 1850.2
661 1880.0
810 1909.8

Typical Channels for testing of UMTS band V

Channel Frequency (MHz)
4132 826.4
4183 836.6
4233 846.6

Typical Channels for testing of UMTS band I

Channel Frequency (MHz)
9262 1852.4
9400 1880.0
9538 1907.6
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5.1.2 PROVISIONS APPLICABLE
On any frequency outside frequency band of the USPCS spectrum, the power of any emission shall be

attenuated below the transmitter power (P, in Watts) by at least 43+10Log(P) dB. For all power levels

+30 dBm to 0 dBm, this becomes a constant specification limit of -13 dBm.

5.1.3 MEASUREMENT RESULT
PLEASE REFER TO : APPENDIX | TEST PLOTS FOR CONDUCTED SPURIOUS EMISSION

Note: 1. Below 30MHZ no Spurious found and The GSM modes is the worst condition.
2. As no emission found in standby or receive mode, no recording in this report.
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5.2 RADIATED SPURIOUS EMISSION
5.2.1 MEASUREMENT METHOD
The measurements procedures specified in TIA-603C-2009 were used for testing. The spectrum was

scanned from 30 MHz to the 10th harmonic of the highest frequency generated within the equipment.
The resolution bandwidth is set 1MHz as outlined in Part 24.238. The measurements were performed on
all modes(GSM/GPRS/EDGE850, GSM/GPRS/EDGE1900, HSDPA/HSUPA band V, HSDPA/HSUPA
band II) at 3 typical channels(the Top Channel, the Middle Channel and the Bottom Channel) for each

band.

The procedure of radiated spurious emissions is as follows:
a) Pre-calibration With pre-calibration method, the Radiated Spurious Emissions(RSE) is calculated as,
RSE=Rx (dBuV) +CL (dB) +SA (dB) +Gain (dBi) -107 (dBuV to dBm) The SAis calibrated using

following setup.

SA £ | Signal

ubstitute Generator
Antenna

b L J

Y - L

5 § Receiving Antenna §

1
5 g [ reeamr) —
: = Yy

b) EUT was placed on a 0.8 meter high non-conductive stand at a 3 meter test distance from the receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the test item for emission
measurements. The height of receiving antenna is 0.8m. The test setup refers to figure below. Detected
emissions were maximized at each frequency by rotating the test item and adjusting the receiving an-
tenna polarization. The radiated emission measurements of all non-harmonic and harmonics of the
transmit frequency through the 10th harmonic were measured with peak detector and 1MHz bandwidth.

Receiving Antenna

Filter Amplifier

Altenuator
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Radiated emissions measurements were made only at the upper, middle, and lower carrier frequencies
of the PCS 1900 band (1850.2 MHz, 1880 MHz and 1909.8 MHz) ,GSM850 band (824.2MHz,
836.6MHz, 848.8MHz), UMTS band V (4132 (826.4MHz), 4183(836.6MHz) and 4233 (846.6MHz) and
UMTS band Il (9262 (1852.4.6MHz), 9400(1880MHz) and 9538 (1907.6MHz). It was decided that
measurements at these three carrier frequencies would be sufficient to demonstrate compliance with
emissions limits because it was seen that all the significant spurs occur well outside the band and no
radiation was seen from a carrier in one block of any band into any of the other blocks.

The substitution method is used. Substitution values at each frequency are measured before and saved
to the test software. A "reference path loss" is established and the Arplis the attenuation of “reference
path loss”, and including the gain of receive antenna, the gain of the preamplifier, the cable loss and the

air loss. The measurement results are obtained as described below: Power=Pwmea+ARpl

5.2.2 PROVISIONS APPLICABLE
(a) On any frequency outside a licensee’s frequency block (e.g. A, D, B, etc.) within the USPCS spec-

trum, the power of any emission shall be attenuated below the transmitter power (P, in Watts) by at least
43+10Log(P) dB. The specification that emissions shall be attenuated below the transmitter power (P) by
at least 43 + 10 log (P) dB, translates in the relevant power range (1 to 0.001 W) to -13 dBm. At 1 W the
specified minimum attenuation becomes 43 dB and relative to a 30 dBm (1 W) carrier becomes a limit of
-13 dBm. At 0.001 W (0 dBm) the minimum attenuation is 13 dB, which again yields a limit of -13 dBm. In
this way a translation of the specification from relative to absolute terms is carried out.

Note: only result the worst condition of each test mode.
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5.2.3 MEASUREMENT RESULT

GSM 850:
The Worst Test Results Channel 128/824.2 MHz
Frequency(MHz) | Power(dBm) ARrpl Pwmea(dBm) | Limit (dBm) | Margin(dBm) Polarity
1648.463 -35.75 -4.65 -40.4 -13 -27.4 Horizontal
2472.683 -36.35 -2.21 -38.56 -13 -25.56 Horizontal
3296.838 -31.24 0.21 -31.03 -13 -18.03 Horizontal
1648.457 -38.43 -4.65 -43.08 -13 -30.08 Vertical
2472.658 -41.41 -2.21 -43.62 -13 -30.62 Vertical
3296.865 -42.54 0.21 -42.75 -13 -29.75 Vertical
The Worst Test Results Channel 190/836.6 MHz
Frequency(MHz) | Power(dBm) ARrpl Pmea(dBm) | Limit (dBm) | Margin(dBm) Polarity
1673.275 -36.54 -4.65 -41.19 -13 -28.19 Horizontal
2509.845 -42.35 -2.21 -44.56 -13 -31.56 Horizontal
3346.422 -38.46 0.21 -38.25 -13 -25.25 Horizontal
1673.257 -37.46 -4.65 -42.11 -13 -29.11 Vertical
2509.857 -31.48 -2.21 -33.69 -13 -20.69 Vertical
3346.452 -36.46 0.21 -36.25 -13 -23.25 Vertical
The Worst Test Results Channel 251/348.8 MHz
Frequency(MHz) | Power(dBm) ARrpl Pwmea(dBm) | Limit (dBm) | Margin(dBm) Polarity
1697.645 -35.32 -4.65 -39.97 -13 -26.97 Horizontal
2546.462 -43.75 -2.21 -45.96 -13 -32.96 Horizontal
3395.272 -42.46 0.21 -42.25 -13 -29.25 Horizontal
1697.632 -35.42 -4.65 -40.07 -13 -27.07 Vertical
2546.452 -41.54 -2.21 -43.75 -13 -30.75 Vertical
3395.217 -37.67 0.21 -37.46 -13 -24.46 Vertical

Note: Below 30MHZ no Spurious found and The GSM modes is the worst condition.
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PCS 1900:
The Worst Test Results for Channel 512/1850.2MHz
Frequency(MHz) | Power(dBm) ARrpl Pmea(dBm) | Limit (dBm) | Margin(dBm) Polarity
3700.424 -33.57 0.33 -33.24 -13 -20.24 Horizontal
5550.672 -35.62 4.01 -31.61 -13 -18.61 Horizontal
7400.897 -42.65 10.7 -31.95 -13 -18.95 Horizontal
3700.432 -34.56 0.33 -34.23 -13 -21.23 Vertical
5550.653 -35.57 4.01 -31.56 -13 -18.56 Vertical
7400.842 -41.56 10.7 -30.86 -13 -17.86 Vertical
The Worst Test Results for Channel 661/1880.0MHz
Frequency(MHz) | Power(dBm) ARrpl Pmea(dBm) [ Limit (dBm) | Margin(dBm) Polarity
3760.167 -36.75 0.33 -36.42 -13 -23.42 Horizontal
5640.245 -32.46 4.01 -28.45 -13 -15.45 Horizontal
7520.223 -42.67 10.7 -31.97 -13 -18.97 Horizontal
3760.175 -31.45 0.33 -31.12 -13 -18.12 Vertical
5640.242 -36.57 4.01 -32.56 -13 -19.56 Vertical
7520.243 -37.35 10.7 -26.65 -13 -13.65 Vertical
The Worst Test Results for Channel 810/1909.8MHz
Frequency(MHz) | Power(dBm) ARrpl Pmea(dBm) | Limit (dBm) | Margin(dBm) Polarity
3819.632 -32.56 0.33 -32.23 -13 -19.23 Horizontal
5729.443 -35.34 4.01 -31.33 -13 -18.33 Horizontal
7639.275 -37.24 10.7 -26.54 -13 -13.54 Horizontal
3819.641 -32.46 0.33 -32.13 -13 -19.13 Vertical
5729.484 -41.65 4.01 -37.64 -13 -24.64 Vertical
7639.232 -38.63 10.7 -27.93 -13 -14.93 Vertical

Note: Below 30MHZ no Spurious found and The GSM modes is the worst condition.
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UMTS band V
Channel 4358/871.6MHz
Frequency(MH | power(dBm) Arpl Pwmea(dBm) [Limit (dBm) [ Margin(dBm)| Polarity
1745.812 -34.54 -4.65 -39.19 -13 -26.19 Horizontal
2613.156 -35.79 -2.21 -38 -13 -25 Horizontal
1745.776 -32.46 -4.65 -37.11 -13 -24.11 Vertical
2613.159 -31.75 -2.21 -33.96 -13 -20.96 Vertical
Channel 4400/880MHz
Frequency(MH | power(dBm) Arpl Pwmea(dBm)  [Limit (dBm) | Margin(dBm) | Polarity
1762.143 -31.57 -4.65 -36.22 -13 -23.22 Horizontal
2643.781 -35.67 -2.21 -37.88 -13 -24.88 Horizontal
1762.198 -27.53 -4.65 -32.18 -13 -19.18 Vertical
2643.737 -35.78 -2.21 -37.99 -13 -24.99 Vertical
Channel 4457/891.4MHz
Frequency(MH | power(dBm) Arpl Pwmea(dBm) [Limit (dBm) [ Margin(dBm)| Polarity
1784.766 -36.96 -4.65 -41.61 -13 -28.61 Horizontal
2675.795 -38.79 -2.21 -41 -13 -28 Horizontal
1784.146 -26.98 -4.65 -31.63 -13 -18.63 Vertical
2675.804 -35.54 -2.21 -37.75 -13 -24.75 Vertical

Note: Below 30MHZ no Spurious found and The RMC modes is the worst condition.
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UMTS band I

Channel 9663/1932.6MHz
Frequency(MHz) | Power(dBm) ARrpl Pmea(dBm) Limit (dBm) |Margin(dBm) Polarity
3866.731 -34.56 0.33 -34.23 -13 -21.23 Horizontal
5998.144 -35.54 4.01 -31.53 -13 -18.53 Horizontal
3866.756 -34.46 0.33 -34.13 -13 -21.13 Vertical
5998.147 -31.65 4.01 -27.64 -13 -14.64 Vertical

Channel 9800/1960MHz
Frequency(MHz) | Power(dBm) ARrpl Pwea(dBm) Limit (dBm> [Margin(dBm) Polarity
3921.039 -31.64 0.33 -31.31 -13 -18.31 Horizontal
5883.149 -35.67 4.01 -31.66 -13 -18.66 Horizontal
3921.092 -27.43 0.33 -27.1 -13 -14.1 Vertical
5883.138 -35.79 4.01 -31.78 -13 -18.78 Vertical

Channel 9937/1987.4MHz
Frequency(MHz) | Power(dBm) ARrpl Pmea(dBm) Limit (dBm)> | Margin(dBm) Polarity
3975.161 -36.54 0.33 -36.21 -13 -23.21 Horizontal
5961.723 -38.65 4.01 -34.64 -13 -21.64 Horizontal
3975.159 -27.65 0.33 -27.32 -13 -14.32 Vertical
5961.739 -35.57 4.01 -31.56 -13 -18.56 Vertical

Note: Below 30MHZ no Spurious found and The RMC modes is the worst condition.
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6. FREQUENCY STABILITY

6.1 MEASUREMENT METHOD
(a) On any frequency outside a licensee’s frequency block (e.g. A, D, B, etc.) within the USPCS spec-

trum, the power of any emission shall be attenuated below the transmitter power (P, in Watts) by at least
43+10Log(P) dB. The specification that emissions shall be attenuated below the transmitter power (P) by
at least 43 + 10 log (P) dB, translates in the relevant power range (1 to 0.001 W) to -13 dBm. At 1 W the
specified minimum attenuation becomes 43 dB and relative to a 30 dBm (1 W) carrier becomes a limit of
-13 dBm. At 0.001 W (0 dBm) the minimum attenuation is 13 dB, which again yields a limit of -13 dBm. In
this way a translation of the specification from relative to absolute terms is carried out.

Note: only result the worst condition of each test mode.

In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make
measurements with the EUT in a “call mode”. This is accomplished with the use of R&S CMU200 DIG-
ITAL RADIO COMMUNICATION TESTER.

1. Measure the carrier frequency at room temperature.

2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the CMU200 and in a simulated call on
channel 661 for PCS 1900 band , channel 190 for GSM 850 band and channel 4183 for UMTS band V
measure the carrier frequency. These measurements should be made within 2 minutes of Powering up
the EUT, to prevent significant self-warming.

4. Repeat the above measurements at 10°C increments from -20°C to +50°C. Allow at least 1 1/2 hours
at each temperature, unpowered, before making measurements.

5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage from
minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier frequency at each
voltage. Pause at nominal voltage for 1 1/2 hours unpowered, to allow any self-heating to stabilize, be-
fore continuing.

6. Subject the EUT to overnight soak at +50°C.

7. With the EUT, powered via nominal voltage, connected to the CMU200 and in a simulated call on the
centre channel, measure the carrier frequency. These measurements should be made within 2 minutes
of Powering up the EUT, to prevent significant self-warming.

8. Repeat the above measurements at 10°C increments from +50°C to -30°C. Allow at least 1 1/2 hours at
each temperature, unpowered, before making measurements.

At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.
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6.2 PROVISIONS APPLICABLE
6.2.1 FOR HAND CARRIED BATTERY POWERED EQUIPMENT

According to the JTC standard the frequency stability of the carrier shall be accurate to within 0.1 ppm of
the received frequency from the base station. This accuracy is sufficient to meet Sec. 24.235, Frequency
Stability. The frequency stability shall be sufficient to ensure that the fundamental emission stays within
the authorized frequency block. As this transceiver is considered "Hand carried, battery powered
equipment" Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency stability
testing be specified by the manufacturer. This transceiver is specified to operate with an input voltage of
between 3.3VDC and 4.2VDC, with a nominal voltage of 3.7V DC. Operation above or below these vol-
tage limits is prohibited by transceiver software in order to prevent improper operation as well as to pro-
tect components from overstress. These voltages represent a tolerance of -10 % and +12.5 %. For the
purposes of measuring frequency stability these voltage limits are to be used.

6.2.2 FOR EQUIPMENT POWERED BY PRIMARY SUPPLY VOLTAGE
According to the JTC standard the frequency stability of the carrier shall be accurate to within 0.1 ppm of

the received frequency from the base station. This accuracy is sufficient to meet Sec. 24.235, Frequency
Stability. The frequency stability shall be sufficient to ensure that the fundamental emission stays within
the authorized frequency block. For this EUT section 2.1055(d)(1) applies. This requires varying primary
supply voltage from 85 to 115 percent of the nominal value for other than hand carried battery equip-

ment, the normal environment temperature is 20°C.
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6.3 MEASUREMENT RESULT
According to the JTC standard the frequency stability of the carrier shall be accurate to within 0.1 ppm of

the received frequency from the base station. This accuracy is sufficient to meet Sec. 24.235, Frequency
Stability. The frequency stability shall be sufficient to ensure that the fundamental emission stays within
the authorized frequency block. For this EUT section 2.1055(d)(1) applies. This requires varying primary
supply voltage from 85 to 115 percent of the nominal value for other than hand carried battery equip-

ment, the normal environment temperature is 20°C.

Frequency Error Against Voltage for GSM 850 band

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 -17 -0.020
3.7 16 0.019
4.2 26 0.031

Frequency Error Against Temperature for GSM 850 band

temperature(C) Frequency error(Hz) Frequency error(ppm)

-30 16 0.019
-20 -14 -0.017
-10 26 0.031

0 14 0.017

10 -16 -0.019

20 17 0.020

30 -25 -0.030

40 32 0.038

50 24 0.029

Frequency Error Against Voltage for GPRS850 band

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 -15 -0.018
3.7 24 0.029
4.2 23 0.028
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Frequency Error Against Temperature for GPRS850 band

temperature(C)

Frequency error(Hz)

Frequency error(ppm)

-30 -14 -0.017
-20 35 0.042
-10 -16 -0.019
0 24 0.029
10 -26 -0.031
20 -15 -0.018
30 -26 -0.031
40 23 0.028
50 12 0.014
Frequency Error Against Voltage for EDGE 850 band
Voltage(V) Frequency error(Hz) Frequency error(ppm)

3.4 25 0.030
3.7 13 0.016
4.2 30 0.036

Frequency Error Against Temperature for EDGE 850 band

temperature(C)

Frequency error(Hz)

Frequency error(ppm)

-30 25 0.030
-20 27 0.032
-10 16 0.019

0 32 0.038
10 -27 -0.032
20 -16 -0.019
30 25 0.030
40 24 0.029
50 15 0.018

Note: The EUT doesn’t work below -30°C

Shenzhen STS Test Services Co., Ltd. 4

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




38 of 114 Report No.: STS1512109F01
Frequency Error Against Voltage for GSM1900 band
Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 23 0.012
3.7 21 0.011
4.2 15 0.008

Frequency Error Against Temperature for GSM1900 band

temperature(C) Frequency error(Hz) Frequency error(ppm)

-30 -14 -0.007
-20 22 0.012
-10 16 0.009

0 23 0.012

10 28 0.015
20 23 0.012
30 31 0.016
40 -15 -0.008
50 23 0.012

Frequency Error Against Voltage for GPRS1900 band

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 18 0.010
3.7 -13 -0.007
4.2 22 0.012

Frequency Error Against Temperature for GPRS1900 band

temperature(C) Frequency error(Hz) Frequency error(ppm)

-30 -15 -0.008
-20 25 0.013
-10 -16 -0.009

(0] 25 0.013

10 24 0.013

20 22 0.012

30 15 0.008

40 26 0.014

50 24 0.013
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Frequency Error Against Voltage for EDGE 1900 band
Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 25 0.013
3.7 13 0.007
4.2 -16 -0.009

Frequency Error Against Temperature for EDGE 1900 band

temperature(C)

Frequency error(Hz)

Frequency error(ppm)

-30 14 0.007
-20 23 0.012
-10 16 0.009

0 25 0.013
10 24 0.013
20 20 0.011
30 -20 -0.011
40 16 0.009
50 -14 -0.007

Note: The EUT doesn’t work below -30°C

Frequency Error Against Voltage for UMTS band V

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 18 0.022
3.7 14 0.017
4.2 -15 -0.018

Frequency Error Against Temperature for UMTS band V

temperature(C)

Frequency error(Hz)

Frequency error(ppm)

-30 26 0.031
-20 -13 -0.016
-10 21 0.025
(0] -17 -0.020
10 15 0.018
20 18 0.022
30 14 0.017
40 21 0.025
50 24 0.029

Note: The EUT doesn’t work below -30°C
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Frequency Error Against Voltage for UMTS band Il

Voltage(V) Frequency error(Hz) Frequency error(ppm)

3.4 21 0.011

3.7 26 0.014

4.2 -17 -0.009

Frequency Error Against Temperature for UMTS band II

temperature(C) Frequency error(Hz) Frequency error(ppm)

-30 25 0.030

-20 27 0.032

-10 25 0.030

0 -16 -0.019

10 25 0.030

20 16 0.019

30 24 0.029

40 -21 -0.025

50 26 0.031

Note: The EUT doesn’t work below -30°C
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The test set up and general procedure is similar to conducted peak output power test. Only different for
setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

7.2 PROVISIONS APPLICABLE

Limits applicated report test result only.

7.3 MEASUREMENT RESULT

Occupied Bandwidth (99%) for GSM 850 band
Mode Frequency(MHZz) Occupied Bandwidth (99%)( kHz)
Low Channel 824.2 244.86
Middle Channel 836.6 242.52
High Channel 848.8 245.92
Occupied Bandwidth (99%) for GPRS 850 band
Mode Frequency(MHZz) Occupied Bandwidth (99%)( kHz)
Low Channel 824.2 243.12
Middle Channel 836.6 244.06
High Channel 848.8 242.83
Occupied Bandwidth (99%) for EDGE 850 band
Mode Frequency(MHZz) Occupied Bandwidth (99%)( kHz)
Low Channel 824.2 238.67
Middle Channel 836.6 238.94
High Channel 848.8 243.11
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Occupied Bandwidth (99%) for GSM1900 band
Mode Frequency(MHZz) Occupied Bandwidth (99%)( kHz)
Low Channel 1850.2 247.86
Middle Channel 1880.0 244.64
High Channel 1909.8 243.07
Occupied Bandwidth (99%) for GPRS1900 band
Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 1850.2 245.44
Middle Channel 1880.0 247.45
High Channel 1909.8 245.21
Occupied Bandwidth (99%) for EDGE 1900 band
Mode Frequency(MHZz) Occupied Bandwidth (99%)( kHz)
Low Channel 1850.2 241.73
Middle Channel 1880.0 248.31
High Channel 1909.8 245.44
Occupied Bandwidth (99%) for UMTS band V
Mode Frequency(MHZz) Occupied Bandwidth (99%)( MHz)
Low Channel 826.4 4.1540
Middle Channel 836.6 4.1530
High Channel 846.6 4.1563
Occupied Bandwidth (99%) for UMTS HSDPA band V
Mode Frequency(MHZz) Occupied Bandwidth (99%)( MHz)
Low Channel 826.4 4.2196
Middle Channel 836.6 4.2025
High Channel 846.6 4.2094
Occupied Bandwidth (99%) for UMTS HSUPA band V
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 826.4 4.2075
Middle Channel 836.6 4.2040
High Channel 846.6 4.2001
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Occupied Bandwidth (99%) for UMTS band II
Mode Frequency(MHZz) Occupied Bandwidth (99%)( MHz)
Low Channel 1852.4 4.1496
Middle Channel 1880 4.1605
High Channel 1907.6 4.1517
Occupied Bandwidth (99%) for UMTS HSDPA band II
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 1852.4 4.1646
Middle Channel 1880 4.1439
High Channel 1907.6 4.1629
Occupied Bandwidth (99%) for UMTS HSUPA band II
Mode Frequency(MHZz) Occupied Bandwidth (99%)( MHz)
Low Channel 1852.4 4.1574
Middle Channel 1880 4.1585
High Channel 1907.6 41711
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8. EMISSION BANDWIDTH

8.1 MEASUREMENT METHOD
The test set up and general procedure is similar to conducted peak output power test. Only different for
setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

8.2 PROVISIONS APPLICABLE
The emission bandwidth is defined as two points, one below the carrier center frequency and one above

the carrier center frequency, outside of which all emissions are attenuated at least 26dB below the

transmitter power

8.3 MEASUREMENT RESULT

Emission Bandwidth (-26dBc) for GSM850 band
Mode Frequency(MHZz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 824.2 317.1
Middle Channel 836.6 320.1
High Channel 848.8 316.6
Emission Bandwidth (-26dBc) for GPRS850 band
Mode Frequency(MHZz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 824.2 317.9
Middle Channel 836.6 317.5
High Channel 848.8 316.5
Emission Bandwidth (-26dBc) for EDGE 850 band
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 824.2 313.9
Middle Channel 836.6 313.0
High Channel 848.8 309.9
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Emission Bandwidth (-26dBc) for GSM1900 band

Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 1850.2 3234
Middle Channel 1880.0 316.5
High Channel 1909.8 313.1

Emission Bandwidth (-26dBc) for GPRS1900 band

Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 1850.2 319.2
Middle Channel 1880.0 321.2
High Channel 1909.8 315.9

Emission Bandwidth (-26dBc) for EDGE 1900 band

Mode Frequency(MHZz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 1850.2 312.8
Middle Channel 1880.0 321.0
High Channel 1909.8 314.2

Emission Bandwidth (-26dBc) for UMTS band V

Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.690
Middle Channel 836.6 4.678
High Channel 846.6 4.686

Emission Bandwidth (-26dBc) for UMTS HSDPA band V

Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.851
Middle Channel 836.6 4.821
High Channel 846.6 4.857

Emission Bandwidth (-26dBc) for UMTS HSUPA band V

Mode Frequency(MHZz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.866
Middle Channel 836.6 4.824
High Channel 846.6 4.844
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Emission Bandwidth (-26dBc) for UMTS band I
Mode Frequency(MHZz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.673
Middle Channel 1880 4.674
High Channel 1907.6 4.674
Emission Bandwidth (-26dBc) for UMTS HSDPA band I
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.692
Middle Channel 1880 4.674
High Channel 1907.6 4.693
Emission Bandwidth (-26dBc) for UMTS HSUPA band I
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.680
Middle Channel 1880 4.674
High Channel 1907.6 4.716
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9. BAND EDGE

9.1 MEASUREMENT METHOD
The test set up and general procedure is similar to conducted peak output power test. Only different for

setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

9.2 PROVISIONS APPLICABLE
as Specified in FCC rules of 22.917(b) and 24.238(b)

9.3 MEASUREMENT RESULT
Please refers to Appendix Il for compliance test plots for band edges
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APPENDIX |

TEST PLOTS FOR CONDUCTED SPURIOUS EMISSION

CONDUCTED EMISSION IN GSM 850 BAND

Conducted Emission Transmitting Mode CH 128 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0&  AC SENSEINT ALIGH AUTO 07.51:07 AM Dec 25, 2015 Fi
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[T 55 6 requency
PNO: Fast 50 Trig: Free Run TVPE(1 Mt
IFGainiLow ~ HAtten: 36 dB werfP PPPFP
Auto Tune
Ref Offset9.5 dB Mkr1 823.8 MHz
10dBidiv _ Ref 35.50 dBm 29.669dBmfp |
Log 1
5 Center Freq(|
155 4515000000 GHz
550
-4.50
o 3,00 B StartFreq||
o 30.000000 MHz
-245
[T — hpusio - e e o T
-44.5 Stop Freq(]
545 9.000000000 GHz
Start 30 MHz Stop 9.000 GHz CF st
| ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 897.000000 Mz
[ecl x| FUNCTION ] FUNCTIONWIDTH NCTION VALU Auto Man
N 1 f 823.8 MHz 29,669 dBm ‘
2 N 1 f 62238 GHz 30.103 dBm
3 Freq Offset
5 0Hz
6
7
8
9
10
1
2
MSG ‘STKKTUS|

Conducted Emission Transmitting Mode CH 190 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SENSEINT ALIGH AUTO 07.55:26 AM Dec 25, 2015 Fi
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[T 55 6 requency
PNO: Fast 50 Trig: Free Run TVPE(1 Mt
IFGainiLow ~ HAtten: 36 dB werfP PPPFP
Auto Tune
Ref Offset9.5 dB Mkr1 836.2 MHz
jodBidiv__Ref 34.00 dBm 29645dBm|l |
og 1
240 Center Freq(|
140 4515000000 GHz|
400
6,00
oo StartFreq||
30.000000 MHz
-260
R0 3 PIETRE T
450 Stop Freq(]
560 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF st
| ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 897.000000 Mz
T [ v | FUNCTION | FUNCTIONWIDTH NCTIOR Auto Man
836.2 MHz 29,645 dBm
5.625 0 GHz 30927 dBm

Freq Offset
0 Hz

‘STATUS |
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Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Conducted Emission Transmitting Mode CH 251 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF 50 2 SEMSEINT| ALIGH AUTO D7:58:36 AM Dar 25, 2015 Fi
Center Freq 4.515000000 GHz | Avg Type: Log-Pur TRACE[T 556 requency
PNO: Fast Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB werfP PPPPP
Ref Offset 9.5 dB Mkr1 848.5 MHz AutoTune
10dBidiv  Ref 34.00 dBm 29.471 dBm
Log 1
240 Center Freq(|
40 4515000000 GHz
4100
500
oo 13,00 o) StartFreq|
P 30.000000 MHz
260
360 2 il s e
450 Stop Freq(]
60 9.000000000 GHz
Start 30 MHz Stop 9.000 GHz CF st
| ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 7000000 Mz
sl 0 [ v [ FUNCTIGN | FUNCTIGNWIDTH FUNETION VALUE Auto Man
N 1 f 8495 MHz 29.471 dBm ‘
2 N 1 f 7.955 0 GHz 31176 dBm
3 Freq Offset
5 0Hz
[
7
]
]
10
11
12
MSG ‘ST&TUS|

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Conducted Emission Transmitting Mode CH 128 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 07:57:04 &AM Dec 25, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[Z3456 requency
PNO: Fast Trig: Free Run ¥
IFGain:Low #Atten: 36 dB verlF FREFF
Auto Tune
Ref Offset 9.5 dB Mkr1 825.0 MHz
1L%’dsidiv Ref 34.00 dBm 29.725dBm|l |
¢ 1
w0 Center Freq(|
140 4515000000 GHz
400
600
60 StartFreq||
) 2 30.000000 MHz
-26.0
-36.0 s gy L
Ei) Stop Freq(|
ER0 9.000000000 GHz
Start 30 MHz Stop 9.000 GHz CF step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (3001 pts) 897.000000 MHz

FUNCTION WIDTH FUNCTION WALUE JAuto Man
N 1 f 825.0 MHz 29725 dBm ‘
2 N 1 f 5.964 8 GHz 30,554 dBm
i Freq Offset
5 0Hz
6
7
8
9
10
11
12
IMSG ‘STATUS|

Conducted Emission Transmitting Mode CH 190 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0 AC SEMSEINT| ALIGNAUTO 07:54:31 &AM Dec 25, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 requency
PNO: Fast 50 Trig: Free Run L I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
MKr1 837.3 MHZ Auto Tune
Ref Offset 9.5 dB
10 aBidiv__ Ref 34.00 dBm 29.644 dBmjt
Log 1
20 Center Freq(|
14.0 4515000000 GHz|
4.00
-6.00
. StartFreq||
) 30.000000 MHz
-26.0
o O "™ m
-45.0 Stop Freq(|
0 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) | 897.000000 MHz
] FUNCTION WIDTH FUNCTION VALLE Auto Man
N 1 f 837.3 MHz 29644 dBm ‘
2 N 1 f 68281 GHz 30.985 ¢Bm
i Freq Offset
5 0 Hz
6
7
8
9
10
1
12
IMSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

Shenzhen STS Test Services Co., Ltd.

E-mail: sts@stsapp.com
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51 of 114 Report No.: STS1512109F01

Conducted Emission Transmitting Mode CH 251 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMSEINT ALIGM AUTO 07:5%:21 AM Dec 25, 2015
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[T 3156 Frequency
PNO: Fast 5 Trig: Free Run TVPE(11 Mt
IFGain:Low #Atten: 36 dB oetlP PPPPP
Auto Tune
Ref Offset9.5 dB Mkr1 848.5 MHz
j0dBidiv__Ref 34.00 dBm 29.475 dBm
og 1
tl CenterFreq|
140 4515000000 GHz|
4.00
.00
60 StartFreq||
30.000000 MHz
-26.0
] —-— " PR pepwerres O T SNSRI
450 Stop Freq(]
60 9.000000000 GHz
Start 30 MHz Stop 9.000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts)

[ x| v | FUNCTION | FUNCTIONWIDTR] __FUNCTIONVALLE
N 1 f 8485 MHz 29475 dBm
2 N 1 f 7.445 9 GHz -29.301 dBm

Freq Offset
0 Hz

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Rep

CONDUCTED EMISSION IN EDGE 850 BAND

ort No.: STS1512109F01

Conducted Emission Transmitting Mode CH 128 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO [07:52:39 &M Dec 25, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[Z3456 requency
PNO: Fast Trig: Free Run ¥ I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
MKr1 823.8 MHZ Auto Tune
Ref Offset9.5 dB
10 aBidiv__ Ref 34.00 dBm 29.690 dBm
Log 1
20 Center Freq(|
140 4515000000 GHz|
400
-5.00
. StartFreq||
) 30.000000 MHz
260
360 1 = e
Ei) Stop Freq(|
560 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) | 897.000000 MHz
FUNCTION WIDTH FUNCTION WALUE JAuto Man
N 1 f 823.8 MHz 29,690 dBm ‘
2 N 1 f 5708 0 GHz -30.901 dBm
i Freq Offset
5 0Hz
[
7
8
9
10
1
12
IMSG ‘STATUS|

Conducted Emission Transmitting Mode CH 190 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&
S0Q  AC

SEMNSE:INT

ALIGHN AUTO [07:53:34 &AM Dec 25, 2015

Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[TZ 595 6 Frequency
PNO: Fast 0 Trig: Free Run L I
IFGainLow — #Atten: 36 dB erlP FRRRP
Auto Tune,
Ref Offset9.5 dB Mkr1 837.3 MHz
19 g2y Ref 34.00 dBm 29.630 dBm
. 1
240 CenterFreq||
140 4515000000 GHz|
4.00
-6.00
6D StartFreq||
) 30.000000 MHz
-26.0
360 : sl e
-45.0 Stop Freq(|
560 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 897.000000 MHz
] FUNCTION %IDTH FUNCTION VALUE Auto Man
N 1 f 837.3 MHz 29,630 dBm ‘
2 N 1 f 5.779 8 GHz 30.422 dBm
i Freq Offset
5 0Hz
6
7
8
9
10
11
12
IMSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.
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53 of 114 Report No.: STS1512109F01

Conducted Emission Transmitting Mode CH 251 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMSEIINT ALIGM AUTO [02:00:04 AM Dec 25, 2015
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr mic[osisg|  Frequency
PNO: Fast 5 Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB petlP PPPPP
Auto Tune
Ref Offset 9.5 dB Mkr1 848.5 MHz
j0dBidiv__Ref 34.00 dBm 29.472 dBm
og 1 [
240 Center Freq|
4.0 4515000000 GHz|
4.00
-6.00
e 13.00 do) StartFreq|
2 30.000000 MHz
-26.0
60 Jord i ol g AN S et A
450 Stop Freq(]
560 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF st
ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 7000000 Mz
% [ v [ FUNCTION ] FUNCTIONWIDTH FUNCTION VALUE Auto Man
N 1 f 848.5 MHz 29.472 dBm ‘
2 N 1 f 6.939 1 GHz 30,651 dBm
3 Freq Offset
5 0 Hz
6
7
8
9
10
11
12

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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CONDUCTED EMISSION IN GSM1900 BAND

Conducted Emission Transmitting Mode CH 512 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept S&
RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 10:02:47 &M Dec 25, 2015

Center Freq 6.015000000 GHz | Tria: Free R Avg Type: Log-Pwr TRACE[Z3456 Tracel/Det
PNO: Fast rig: Free Run )
oo™ #atten: 36 4B perfP FRPPP

SelectTrace.

Mkr1 1.850 9 GHz 1
Ref Offset 9.8 dB

10 dBidiv RZf 3;.eso dBm 26.363 dBm

g
258 '1

158

Clear Write|

580

-4.20

-13.00 |
-14.2

242 2

Trace Average}|

342 4

442
Max Hold}
542

Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

FUNCTION FUNCTION '/

N 1.850 8 GHz 26.363 dBm
N 1 f 69217 GHz -30.829 dBm

View/Blank »
View

MSG | ‘STATUS |

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC SEMSEINT ALIGN AUTO 10:03:15 AM Der 25, 2015

Center Freq 16.000000000 GHz | Avg Type: Log-Pwr TRACE]. 3156 Trace/Det
PNO: Fast 5 Trig: Free Run TVPE(11 iy
IFGain:Low #Atten: 36 dB e rener Select Trace.
Mkr1 16.551 GHz 1
Ref Offset 9.8 dB
19 dBidiv Ref 35.80 dBm -25.157 dBm
2538 ]
158 Clear Write|
580
470
-14.2 1 Trace Averagell
242 — g .2& o N
3.7 [ " Mt M o L il
e Max Hold]|
-54.2
Start 12.000 GHz Stop 20.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

16.561 GHz -25.167 dBm
1 f 16.535 GHz -25.235 dBm

View/Blank N
View

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Conducted Emission Transmitting Mode CH 661 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q

SEMSEIINT ALIGM AUTO 10:11:45AM Dec 25, 2015

TracelDet

ICenter Freq 6.015000000 GHz

‘ Avg Type: Log-Pwr TRACE| |

PNO: Fast
IFGain:Low

TvPE|| e

Trig: Free Run 1
DET

#Atten: 36 dB

Select Trace.

Ref Offset 9.8 dB

10 didiv. Ref 34.00 dBm
Log

Mkr1 1.880 9 GHz
26.406 dBm

1

W1
240

140

Clear Write

400
-6.00

-16.0

-26.0

Trace Average}|

-36.0
-46.0

Po Y

560

Max Hold}f

Start 30 MHz
Res BW 1.0 MHz

#VBW

Stop 12.000 GHz

3.0 MHz Sweep 20.3 ms (8001 pts)

1 f 1

1.880 9 GHz
1.958 1 GHz

26.406 dBm
-30.633 dBm

View/Blank N
View

‘STATUS |

Agilent Spectrum Analyzer - Swept S&

S0Q  AC

SEMNSE:INT ALIGHN AUTO 10:12:13 AM Dec 25, 2015

Center Freq 16.0000000

00 GHz

| Avg Type: Log-Pwr TecE[[5 56 TracelDet

PNO: Fast 0
IFGain:Low

Trig: Free Run

T
#Atten: 36 dB peifFPRER R

Ref Offset 9.8 dB

10 dBidiv.  Ref 34.00 dBm
Log

Select Trace’
1

240

14.0

Clear Write|

400

-6.00

-16.0
-26.0

Trace Average}|

vk

r——T

-36.0

-46.0

-56.0

Max Hold}

Start 12.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz

Stop 20.000 GHz
Sweep 20.3 ms (8001 pts)

16.594 GHz
16.594 GHz

FUCTD
-25.479 dBm

-25.479 dBm

View/Blank »
View

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Conducted Emission Transmitting Mode CH 810 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMSEINT ALIGM AUTO 1001313 AM Dec 25, 2015
Center Freq 6.015000000 GHz \ Avg Type: Log-Par micE[osang| 1racelDet
PNO: Fast 5 Trig: Free Run TVPE(11 iy
IFGain:Low #Atten: 36 dB perf PPEPP Select Trace.
Mkr1 1.909 3 GHz 1
Ref Offset 9.8 dB
10 dBidiv Ref 34.00 dBm 26.355 dBm
Log '1
240 .
10 Clear Write
4.00
-6.00
160 Trace Average}|
-26.0
0 - . A - www
e Max Holdl
-56.0
Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

1.909 3 GHz 26.355 dBm
1 f 11.988 0 GHz -30.694 dBm

View/Blank N
View

MSG ‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF SO0&  AC SEMNSE:INT ALIGHN AUTO 10:13:42 AM Dec 25, 2015 T Det
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 racelDe
PNO: Fast 50 Trig: Free Run L IF' A
IFGain:Low #Atten: 36 dB DET Select Trace’
Ref Dffset 8.8 dB 1
10 dBidiv  Ref 34.00 dBm
Log
240
o Clear Write|
400
-5.00
-1B.0 '1 Trace Averagell
260
) PP e
. M _— T L
460
Max Hold}
560

Start 12.000 GHz Stop 20.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

FUNCTION FUNCTIO

N 16.404 GHz -24.804 dBm
N 1 f 16.404 GHz -24.804 dBm

View/Blank »
View

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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57 of 114 Report No.: STS1512109F01

CONDUCTED EMISSION IN GPRS1900 BAND

Conducted Emission Transmitting Mode CH 512 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept S&

RL RF SO0 AC SEMSE:INT ALIGN AUTO [10:04:55 AM Dec 25, 2015 ﬁ
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 racelDe
PNO: Fast 0 1rig: Free Run ™ IF' i
IFGain:Low #Atten: 36 dB ot Select Trace.
Mkr1 1.850 9 GHz 1
Ref Offset 9.8 dB
10 dBidiv__ Ref 34.00 dBm 26.349 dBm
oo ¥
240 -
o Clear Write|
4.00
-6.00
-1B.0 Trace Averagell
-26.0
0 : " Tl Aoy st
o Max Hold}
-56.0
Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

FUNCTION FUNCTION '/

N 1.850 9 GHz 26.349 dBm
N 1 f 11.7726 GHz -30.682 dBm

View/Blank »
View

MSG | ‘STATUS |

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC SEMSEINT ALIGN AUTO 10:05:24 AM Der 25, 2015

Center Freq 16.000000000 GHz | Tria: Froe R Avg Type: Log-Pwr IR Trace/Det
PNO: Fast rg: Free Run El
IFGain:Lanw(:) #Atten: 36 dB ETP PPPP P

Select Trace.
1

Ref Offset 9.8 dB
1LO dBidiv_ Ref 34.00 dBm
og

24.0

10 Clear Write

400

00
6.0 1

i e . -~ HW

360 o

Trace Average}|

-46.0

Max Hold}f
-56.0

Start 12.000 GHz Stop 20.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

16.486 GHz -24.684 dBm
2 1 f 16.486 GHz -24.684 dBm
3 .
2 VlewIBIank.
5 View
]
7
8
9
10
11
12
MSG ‘STﬂTUS|
1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Shenzhen STS Test Services Co. ; Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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58 of 114 Report No.: STS1512109F01

Conducted Emission Transmitting Mode CH 661 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMSEINT ALIGM AUTO 10:10:33 AM Dec 25, 2015
Center Freq 6.015000000 GHz \ Avg Type: Log-Par mic[osang|  1racelDet
PNO: Fast 50 Trig: Free Run T 1 Lk
IFGain:Low #Atten: 36 dB perf PPEPP Select Trace.
Mkr1 1.880 9 GHz 1
Ref Offset 9.8 dB
10dBidiv  Ref 34.00 dBm 26.412 dBm
Log '1
240 .
10 Clear Write
4.00
-6.00
R} Trace Averagell
-26.0
. . " il N i i ! !!! wnwm - AALM.L
e Max Holdl
-56.0
Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

1.880 9 GHz 26412 dBm
11.976 1 GHz -30.799 dBm

View/Blank N
View

MSG ‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF SO0&  AC SEMNSE:INT ALIGHN AUTO 10:11:01 &M Dec 25, 2015 T Det
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 racelDe
PNO: Fast 0 1rig: Free Run ™ IF' i
IFGain:Low #Atten: 36 dB ot Select Trace’
Ref Dffset 8.8 dB 1
10 dBidiv  Ref 34.00 dBm
Log
240 -
o Clear Write|
4.00
-6.00
-1B.0 ,\/“ Trace Averagell
i I . BT g
350 [ ol
o Max Hold}
-56.0
Start 12.000 GHz Stop 20.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

16.487 GHz -25074 dBm
16.596 GHz -25.946 dBm

View/Blank »
View

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Conducted Emission Transmitting Mode CH 810 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMSEINT ALIGM AUTO 10:15: 15 AM Dec 25, 2015
Center Freq 6.015000000 GHz \ Avg Type: Log-Par micE[osang| 1racelDet
PNO: Fast 5 Trig: Free Run TVPE(11 iy
IFGain:Low #Atten: 36 dB perf PPEPP Select Trace.
Mkr1 1.909 3 GHz 1
Ref Offset 9.8 dB
10 dBidiv Ref 34.00 dBm 26.366 dBm
Log '1
240 .
10 Clear Write
4.00
-6.00
R} 3 Trace Averagell
-26.0
D i i T, T IIRIVEL il
e Max Holdl
-56.0
Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

1.909 3 GHz 26.366 dBm
1 f 7.493 3 GHz -30.532 dBm

View/Blank N
View

MSG ‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF SO0&  AC SEMNSE:INT ALIGHN AUTO 10:15:43 &M Dec 25, 2015 T Det
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 racelDe
PNO: Fast 50 Trig: Free Run L IF' A
IFGain:Low #Atten: 36 dB ot Select Trace’
Ref Dffset 8.8 dB 1
10 dBidiv  Ref 34.00 dBm
Log
240
o Clear Write|
4.00
-6.00
-1B.0 Q1 Trace Averagell
260 n per—y T T PR
-36.0 i
-46.0
Max Hold}
-56.0

Start 12.000 GHz Stop 20.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

FUNCTION FUNCTIO

N 16.493 GHz -24 667 dBm
N 1 f 16.493 GHz -24.667 dBm

View/Blank »
View

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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60 of 114 Report No.: STS1512109F01

CONDUCTED EMISSION IN EDGE 1900 BAND

Conducted Emission Transmitting Mode CH 512 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0 AC SEMSE:INT ALIGN AUTO 10:07:42 AM Dec 25, 2015 ﬁ
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 racelDe
PNO: Fast 50 Trig: Free Run ¥ IF' S
IFGain:Low #Atten: 36 dB ot Select Trace.
Mkr1 1.850 9 GHz 1
Ref Offset 9.8 dB
10 dBidiv__ Ref 34.00 dBm 26.363 dBm
o ¥
240 -
o Clear Write|
4.00
-6.00
-1B.0 2 Trace Averagell
-26.0 ,.l.
360 iy S e e L sl e
o Max Hold}
-56.0
Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

FUNCTION FUNCTION '/

N 1.850 8 GHz 26.363 dBm
N 1 f 75367 GHz -29.7561 dBm

View/Blank »

View

MSG | ‘STATUS |

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC SEMSEINT ALIGN AUTO 10:08:17 AM Der 25, 2015

Center Freq 16.000000000 GHz | Tria: Froe R Avg Type: Log-Pwr IR Trace/Det
PNO: Fast rg: Free Run El
IFGain:Lanw(:) #Atten: 36 dB ETP PPPP P

Select Trace.
1

Ref Offset 9.8 dB
1LO dBidiv_ Ref 34.00 dBm
og

24.0

10 Clear Write

400

-6.00

-16.0

1
-26.0 '

-36.0

Trace Average}|

-46.0

Max Hold}f
-56.0

Start 12.000 GHz Stop 20.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

16.529 GHz -25.247 dBm
1 f 16.529 GHz -25.247 dBm

View/Blank N
View

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Conducted Emission Transmitting Mode CH 661 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMSEIINT ALIGM AUTO 10:09:11 AMDec 25, 2015 T Det
Center Freq 6.015000000 GHz | Avg Type: Log-Pur T35 6 raceibe
PNO: Fast 5 Trig: Free Run T Ll
IFGain:Low #Atten: 36 dB o Select Trace
»
Mkr1 1.880 9 GHz 1
Ref Offset 9.8 dB
10dBidiv  Ref 34.00 dBm 26.403 dBm
Log '1
240 .
10 Clear Write
4.00
-6.00
R} 3 Trace Averagell
-26.0
e e e e e W PR TSR
e Max Holdl
-56.0
Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

1.880 9 GHz 26.403 dBm
1 f 6.4280GHz -30.236 dBm

View/Blank N
View

MSG ‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 10:09:40 &M Dec 25, 2015 T Det
Center Freq 16.000000000 GHz | Tria: Free R Avg Type: Log-Pwr TRTACE|1 3456 racelDe
PNO: Fast @ rig: Free Run v
v . pETP PPPPF
IFGain:Low #Atten: 36 dB | SelectTrace’
Ref Dffset 8.8 dB 1
10 dBidiv.  Ref 34.00 dBm
Log
240
140 Clear Write
4.00
-6.00
-1B.0 '1 Trace Averagell
260 ey —— " ey
DN VR . o P
-36.0
-46.0
Max Hold}
-56.0

Start 12.000 GHz Stop 20.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

FUNCTION FUNCTIO

N 16.526 GHz -25.250 dBm
N 1 f 16526 GHz -25.250 dBm

View/Blank »
View

MSG ‘STATUS |

ilding B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Conducted Emission Transmitting Mode CH 810 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMSEINT ALIGH AUTO io:ii&:34aMpec2s, 2015 [0 |
Center Freq 6.015000000 GHz \ Avg Type: Log-Par mic[osang|  1racelDet
PNO: Fast 5 Trig: Free Run TVPE(11 iy
IFGain:Low #Atten: 36 dB perf PPEPP Select Trace.
Mkr1 1.910 8 GHz 1
Ref Offset 9.8 dB
10 dBidiv Ref 34.00 dBm 26.393 dBm
Log '1
240 .
10 Clear Write
4.00
-6.00
160 2 Trace Average}|
-26.0
360 bt P TPT LYY YR Y p—
e Max Holdl
-56.0
Start 30 MHz Stop 12.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

1.9108 GHz 26.393 dBm
1 f 79751 GHz -30.553 dBm

View/Blank N
View

MSG ‘STATUS |

Agilent Spectrum Analyzer - Swept S&
RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 10:17:03 &AM Dec 25, 2015

Center Freq 16.000000000 GHz | Tria: Free R Avg Type: Log-Pwr TRTACEll Sis6 Trace/Det
PNO: Fast 0 1rig:FreeRun v
IFGain:Low #Atten: 36 dB DETIF’ PPPFP Select Trace’

Ref Offset 9.8 dB Mkr1 16.474 GHz 1
19 gmicly Ref 34.00 dBm

240

o Clear Write|

400

-6.00

-16.0

'1
-260
v i SN - m m e b

Trace Average}|

-36.0

-46.0

Max Hold}
560

Start 12.000 GHz Stop 20.000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts)

FUNCTION FUNCTIO

N 16.474 GHz -25.336 dBm
N 1 f 16.474 GHz -25.336 dBm

View/Blank »
View

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

CONDUCTED EMISSION IN UMTS band V

Conducted Emission Transmitting Mode 4132 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0 AC SEMSEINT| ALIGNAUTO 07:28:53 &AM Dec 25, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 requency
PNO: Fast Trig: Free Run ¥ I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
MKr1 826.1 MHZ Auto Tune
Ref Offset 9.5 dB
10 aBidiv__Ref 35.50 dBm 22.359 dBm
Log 1
5 ’ Center Freq(|
155 4515000000 GHz|
550
480
s 13,00 dEin) StartFreq(f
) 2 30.000000 MHz
245
s | PRIV SO ey i " A \\Z o
WwJ 2 TR e
445 Stop Freq(|
515 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) | 897.000000 MHz
FUNCTION WIDTH FUNCTION VALUE Auto Man
N 1 f §26.1 MHz 22359 dBm ‘
2 N 1 f 5976 0 GHz 30,630 ¢Bm
i Freq Offset
5 0 Hz
6
7
8
9
10
1
12
IMSG ‘STATUS|

Conducted Emission Transmitting Mode CH 4183 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0 AC SEMSEINT| ALIGNAUTO 07:32:22 &M Dec 25, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 requency
PNO: Fast 50 Trig: Free Run L I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
MKr1 833.9 MHZ Auto Tune
Ref Offset 9.5 dB
10 aBidiv__Ref 35.50 dBm 23.416 dBm
Log ’1
5 Center Freq(|
155 4515000000 GHz|
550
480
s 13,00 dEin) StartFreq(f
) 2 30.000000 MHz
245
I PR N RPN I B
445 Stop Freq(|
515 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) | 897.000000 MHz
] FUNCTION WIDTH FUNCTION VALLE Auto Man
N 1 f 833.9 MHz 23416 dBm ‘
2 N 1 f 7.4919 GHz 30420 ¢Bm
i Freq Offset
5 0 Hz
6
7
8
9
10
1
12
IMSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com
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Conducted Emission Transmitting Mode CH 4233 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SEMSEINT ALIGM AUTO 07:34:45AM Dec 25, 2015
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr micE[osasg|  Frequency
PNO: Fast 5 Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB petlP PPPPP
Auto Tune
Ref Offset 9.5 dB Mkr1 845.1 MHz
10 dRidiv  Ref 35.50 dBm 22.479 dBm
Log 1 e —
=5 * Center Freq|
155 4515000000 GHz
550
-4.50
e 1300 i StartFreq||
2 30.000000 MHz
-245
e | , o s SO A R
-44.5 Stop Freq(]
£15 9.000000000 GHz
Start 30 MHz Stop 9.000 GHz CF st
ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 7000000 Mz
[ v | FUNCTION [ FUNCTIONWIDTH FUNCTION VALLE Auto Man
N 1 f 845.1 MHz 22.479 dBm ‘
2 N 1 f 59737 GHz 30554 dBm
3 Freq Offset
5 0Hz
[
7
]
]
10
11
|12

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Rep

ort No.: STS1512109F01

CONDUCTED EMISSION IN UMTS HSDPA band V

Conducted Emission Transmitting Mode CH 4132 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0 AC SEMSEINT| ALIGNAUTO 12:52:14 AMMNov 13, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 requency
PNO: Fast Trig: Free Run ¥ I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
MKr1 827.2 MHZ Auto Tune
Ref Offset 9.5 dB
10 aBidiv__Ref 30.00 dBm 22.517 dBm
Led
00 Center Freq(|
100 4515000000 GHz|
0.00
-10.0 t ey
StartFreq||
-200
2 30.000000 MHz
ann — " — ; TP [V e
[l o e
Eaili} Stop Freq(|
00 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) | 897.000000 MHz
FUNCTION WIDTH FUNCTION VALUE Auto Man
N 1 f §27.2 MHz 22517 dBm ‘
2 N 1 f 5,600 4 GHz 32977 ¢Bm
i Freq Offset
5 0 Hz
6
7
8
9
10
1
12
IMSG ‘STATUS|

Conducted Emission Transmitting Mode CH 4132 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0 AC SEMSEINT| ALIGNAUTO 12:53:02 AMMNov 13, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 requency
PNO: Fast 50 Trig: Free Run L I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
Ref Offecta5 db MKr1 836.2 MHZ Auto Tune
10 dBidiv__Ref 30.00 dBm 22.497 dBm
S —
00 Center Freq(|
100 4515000000 GHz|
0.00
-10.0
StartFreq||
-200
2 30.000000 MHz
no i P R P . " mmﬁ% r
400 —
60.0 Stop Freq(|
00 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) | 897.000000 MHz
] FUNCTION WIDTH FUNCTION VALLE Auto Man
N 1 f 836.2 MHz 22497 dBm ‘
2 N 1 f 69100 GHz 33.234 ¢Bm
i Freq Offset
5 0 Hz
6
7
8
9
10
1
12
IMSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Conducted Emission Transmitting Mode CH 4233 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC SEMSEINT ALIGN AUTO 12156156 AMNoy 13, 2015

Center Freq 4.515000000 GHz Avg Type: Log-Pwr TRACE[T 5456 Frequency
PNO: Fast 5 Trig: Free Run TVPE(11 Mt
IFGain:Low #Atten: 36 dB oetlP PPPPP
Auto Tune
Ref Offset9.5 dB Mkr1 846.3 MHz
|0 dBidiv__Ref 35.50 dBm 22.616 dBm
0 *1
=5 CenterFreq|
155 4515000000 GHz|
550
450
e -13.00 dBin| StartFreq||
s N 30.000000 MHz
e - ) T - » ‘(‘i n gl -
-44.5 Stop Freq(]
s 9000000000 GHz
Start 30 MHz Stop 9.000 GHz CF st
ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 7000000 Mz
[ % [ v [ FUNCTIGN [ FUNCTIONWIDTH FUNCTION VALUE uto Man
N 1 f 846.3 MHz 22616 dBm [
2 N 1 f 5.349 2 GHz 33123 dBm
3 Freq Offset
5 0Hz
6
7
8
9
10
1"
12
MSG ‘ST&TUS|
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CONDUCTED EMISSION IN UMTS HSUPA band V

Conducted Emission Transmitting Mode CH 4132 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&
RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 01:00:03 AMKNov 13, 2015

Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[TZ 595 6 Frequency
PNO: Fast 0 Trig: Free Run ¥ I
IFGainLow — #Atten: 36 dB erlP FRRRP
Auto Tune,
Ref Offset9.5 dB Mkr1 826.1 MHz
19 g2y Ref 30.00 dBm 12.272 dBm
g T
200 ’1 CenterFreq||
100 4515000000 GHz|
0.00
-10.0
o StartFreq||
) 30.000000 MHz
-300
-40.0 2
&0 M Mo, e s w Stop Freq(|
500 9.000000000 GHz
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 51 kHz #VBW 3.0 MHz Sweep 3.17 s (8001 pts) 897.000000 MHz
—— FUNCTION WIDTH FUNCTION WALUE JAuto Man
N 1 f 826.1 MHz 12.272 dBm ‘
2 N 1 f 7.3406 GHz -47.286 dBm
i Freq Offset
5 0Hz
[
7
3
9
10
11
Az
IMSG ‘STATUS|

Conducted Emission Transmitting Mode CH 4183 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 01:00:52 AMKNov 13, 2015 E
Center Freq 4.515000000 GHz | Avg Type: Log-Pwr TRACE[TZ3456 requency
PNO: Fast 0 1119:Free Run T I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
MKr1 833.9 MHZ Auto Tune
Ref Offset 9.5 dB
10 dBidiv__Ref 30.00 dBm 22.716 dBm
Log 1
00 Center Freq(|
100 4515000000 GHz|
0.00
100 )
. StartFreq||
) 2 30.000000 MHz
300
o PP T Y T R
-40.0 —
60.0 Stop Freq(|
H00 9.000000000 GHz|
Start 30 MHz Stop 9.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts |
P { pts) 897.000000 MHz
] FUNCTION D TH FUNCTION YALUE Auto Man
N 1 f 833.9 MHz 22716 dBm
2 N 1 f 8.1209 GHz -35.269 dBm
i Freq Offset
5 0Hz
[
7
8
9
10
1
12
IMSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Conducted Emission Transmitting Mode CH 4233 30MHz — 9GHz

Agilent Spectrum Analyzer - Swept SA

RL

RF 50 Q

SEMSEIINT ALIGM AUTO 01:02:59 AMNov 13, 2015

Center Freq 4.515000000 GHz Avg Type: Log-Pur micE[osisg|  Frequency
PNO: Fast Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB werfP PPPPP
Auto Tune
Ref Offset 9.5 dB Mkr1 845.1 MHz
10dBidiv _Ref 35.50 dBm 22.932 dBm
Lo
*1
5 Center Freq(|
155 4.515000000 GHz
550
450
o 13,00 dBin) StartFreq||
30.000000 MHz
245 Q -
15 , 4 i, — A _— b i
-44.5 Stop Freq(]
545 9.000000000 GHz
Start 30 MHz Stop 9.000 GHz CF st
| ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.5 ms (8001 pts) 7000000 Mz
7 [ x [ ¥ | FUNCTION | FUNCTIONWADTH FUNCTION VALUE uto Man
N 1 f 845.1 MHz 22932 dBm [
2 N 1 f 5627 3 GHz -33.136 dBm
3 Freq Offset
5 0Hz
[
7
]
9
10
1"
12
MSG ‘STﬂTUS|

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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CONDUCTED EMISSION IN UMTS band Il

Conducted Emission Transmitting Mode 9262 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept S&

RL RF SO0&  AC SEMNSE:INT ALIGHN AUTO [07:37:59 &M Dec 25, 2015 E
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 requency
PNO: Fast 50 Trig: Free Run ¥ IF' S
IFGain:Low #Atten: 36 dB DET
MKr1 1.852 4 GHZ Auto Tune
Ref Offset 9.8 dB
10 gic__Ref 35.80 dBm 20.445dBmjt
255 1
’ CenterFreq(
158 6.015000000 GHz|
580
-4.20
s 13,00 dB| StartFreq||
’ 2 30.000000 MHz
-24.2
32 ek S—— L L i _m_:J.. - o o &
442 Stop Freq(|
587 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts |
P { pts) 1.197000000 GHz
] [ x_ [ v | FUNCTION ] FUNCTIONWIDTH NCTION VALUE Auto Man
N 1 f 1.852 4 GHz 20.445 dBm ‘
2 N 1 f 7.984 1 GHz 29.049 dBm
i Freq Offset
5 0Hz
6
7
8
9
10
11
12
MSG| ‘STATUS|
Agilent Spectrum Analyzer - Swept SA
RL RF S0 AC SEMSEINT ALIGH AUTO D7:32:22 AM Dec 25, 2015 Fi
Center Freq 16.000000000 GHz | Avg Type: Log-Pur T35 6 requency
PNO: Fast 5 Trig: Free Run T R
IFGain:Low #Atten: 36 dB DET
Rof Offesta dB MKkr1 19.116 GHz AutoTune
10daidy__Ref 35.80 dBm -25.067 dBm
og
8 Center Freq(|
158 16.000000000 GHz
580
-4.20
s StartFreq||
12.000000000 GHz
-24.2 ST Y
ot ! b Wy T
-34.2
-44.2 Stop Freq(]
512 20.000000000 GHz
Start 12.000 GHz Stop 20.000 GHz CF st
| ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 800.000000 MHz
% [ v [ FUNCTION ] FUNCTIONWIDTH NC g Auto Man
N 1 f 19.116 GHz 25.067 dBm ‘
2 N 1 f 19.116 GHz 25067 dBm
3
2 Freq Offset
5 0 Hz
6
7
8
9
10
11
12
MSG ‘STﬂTUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Report No.: STS1512109F01

Conducted Emission Transmitting Mode CH 9400 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF 50 2 SEMSEINT ALIGM AUTO 07:41:25 AM Dec 25, 2015
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr micE[osasg|  Frequency
PNO: Fast Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB petlP PPPPP
Auto Tune
Ref Offset 9.8 dB Mkr1 1.879 4 GHz
j0dBidiv__Ref 35.80 dBm 20.069 dBm
og
1
=8 ¢ Center Freq|
158 6.015000000 GHz|
580
470
e -13.00 dBim| StartFreq||
30.000000 MHz
242
312 . o™ - . . - ._dhu_m —— Ll .
-44.2 Stop Freq(]
512 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF st
ep
Res BW 1.0 MHz #VBW 3.0 MHz 1197000000 Gh

1

[ X 1 v ] FuNTo

1.879 4 GHz
1.880 3 GHz

FUNCTION WIDTH
20,069 dBm
-30.713 dBm

Sweep 20.3 ms (8001 pts)

FUNCTION WALUE

Man

Freq Offset
0 Hz

‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 07:41:53 &AM Dec 25, 2015 E
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr TRACE[Z3456 requency
PNO: Fast 0 1119:Free Run T I
IFGain:Low #Atten: 36 dB peT|F FEFPE
Ref Offset 9.8 dB Mkr1 16.588 GHz Auto Tune
1L%gBldiv Ref 35.80 dBm -25.108 dBm
8 Center Freq(|
158 16.000000000 GHz
580
-4.20
142 1300 dEim) StartFreq||
) 1 12.000000000 GHz
2z by e T, -
31 PO Lot T Vgt My
442 Stop Freq(|
542 20.000000000 GHz

Start 12.000 GHz
Res BW 1.0 MHz

Sweep 20.3 ms (8001 pts)

Stop 20.000 GHz

| CF Step
800.000000 MHz

Iaaa
NS0 wWwm~0 o hwh

#VBW 3.0 MHz
FUNCTION wIDTH
16.588 GHz -25.108 dBm
16507 GHz -25.289 dBm

Auto Man

Freq Offset
0 Hz|

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Report No.: STS1512109F01

Conducted Emission Transmitting Mode CH 9538 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF 50 Q SEMSEIINT ALIGM AUTO 07:44:10 AM Dec 25, 2015
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr TRACE[T 3156 Frequency
PNO: Fast Trig: Free Run TVPE(11 iy
IFGain:Low #Atten: 36 dB oetlP PPPPP
Auto Tune
Ref Offset 9.8 dB Mkr1 1.906 3 GHz
19 dBidiv Ref 35.80 dBm 20.729 dBm
1
=5 ¢ CenterFreq|
158 6.015000000 GHz|
580
470
e -13.00 dBim| StartFreq||
2 30.000000 MHz
242 %
342 : ke — bl i - A A o
-44.2 Stop Freq(]
549 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CFstep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 97000000 GHz

11
uto Man

I S R A N
1.906 3 GHz
6.899 3 GHz

FUNCTION wIDTH N WALUE

20.729 dBm
-30.795 dBm

Freq Offset
0 Hz

‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO [07:44:38 &AM Dec 25, 2015 E
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 requency
PNO: Fast 0 1rig: Free Run ™ IF' i
IFGain:Low #Atten: 36 dB DET!
Ref OFfecta db MKr1 16.578 GHz Auto Tune
10 gic__Ref 35.80 dBm -24.981 dBm
8 Center Freq(|
158 16.000000000 GHz
5.80
-4.20
StartFreq||
-142 1
. 12.000000000 GHz
4z P ! Lo, T il
a4 | L "y n "y Wb
442 Stop Freq(|
5472 20.000000000 GHz
Start 12.000 GHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) | £00.000000 MHz
] FUNCTION WIDTH NCTION WA Auto Man
N 1 f 16.578 GHz 24981 dBm ‘
2 N 1 f 16,678 GHz 24981 dBm
3 Freq Offset
5 0 Hz
[
7
8
9
10
11
12
IMSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Report No.: STS1512109F01

CONDUCTED EMISSION IN UMTS HSDPA band |l

Conducted Emission Transmitting Mode CH 9262 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 12:23:55 AMNov 13, 2015 E
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr TRACE[TZ3456 requency
PNO: Fast Trig: Free Run ¥
IFGain:Low #Atten: 36 dB verfpFRRER
Auto Tune
Ref Dffset 9.8 dB MKkr1 1.853 9 GHz
10 dBidiv__Ref 30.00 dBm 22732dBm|l |
-od V1
a0 Center Freq(|
100 6.015000000 GHz
0.0
-10.0 o
o StartFreq||
) 2 30.000000 MHz
a0 |- : o WE T pren v
-40.0 — —
Eaili} Stop Freq(|
& 12,000000000 GHz
Start 30 MHz Stop 12.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 1197000000 GHz

] FUNCTION WIDTH FUNCTION YALUE uto Man
N 1 f 1.853 9 GHz 22732 dBm ‘
2 N 1 f 7.379 6 GHz 33529 dBm
i Freq Offset
5 0Hz
6
7
8
9
10
11
12
MSG| ‘STATUS|
Agilent Spectrum Analyzer - Swept SA
RL RF 50 2 SEMSEIINT ALIGM AUTO 12:24:24 AMNov 13, 2015 E
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr TRACE[T 556 requency
PNO: Fast 5 Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB petlP PPPPP
Rof Offect 88 dB MKr1 16.395 GHz Auto Tune
10didly__Ref 30.00 dBm -24.656 dBm
og
e Center Freq|
100 16.000000000 GHz
000
00
San ’1 5 StartFreq||
" . 12.000000000 GHz
-30.0 - il ” i ol
! pw g
400
0.0 Stop Freq(]
500 20.000000000 GHz

Start 12.000 GHz
Res BW 1.0 MHz

#VBW 3.0 MHz

Stop 20.000 GHz
Sweep 20.3 ms (8001 pts)

| CF Step
800.000000 MHz

] FUNCTION WIDTH Auto Man
N 1 f 16.395 GHz -24.656 dBm [
2 N 1 f 16.592 GHz -27.470 dBm
3
2 Freq Offset
5 0 Hz|
8
7
8
9
10
11
12
MSG ‘STK&TUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

Shenzhen STS Test Services Co., Ltd.

E-mail: sts@stsapp.com
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Conducted Emission Transmitting Mode CH 9400 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF 50 2 SEMSEIINT ALIGM AUTO 12:25:20 AMNov 13, 2015
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr TRACE[T 3156 Frequency
PNO: Fast Trig: Free Run TVPE(11 iy
IFGain:Low #Atten: 36 dB oetlP PPPPP
Auto Tune
Ref Offset 9.8 dB Mkr1 1.880 9 GHz
10 d2idiv__ Ref 30.00 dBm 22.465 dBm
Log '1
o CenterFreq|
oo 6.015000000 GHz|
il
Kl
a0 StartFreq||
. 30.000000 MHz
<30 - i e Y I PP T S
L Kbttt ot
0.0 Stop Freq(]
i 12,000000000 GHz
Start 30 MHz Stop 12.000 GHz CFstep
Res BW 1.0 MHz #VBW 3.0 MHz 47000000 G

R S R N
22465 dBm
-30.549 dBm

1.8809 GHz
7.4394 GHz

FUNCTION wIDTH N WALUE

Sweep 20.3 ms (8001 pts)

11
uto

Man

Freq Offset
0 Hz

‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF SO0&  AC SEMNSE:INT ALIGHN AUTO 12:25:48 AMNov 13, 2015 E
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr I EERET requency
PNO: Fast 0 Trig: Free Run v I
IFGain:Low #Atten: 36 dB oef|P PRPFPF
Ref Offset 9.9 dB Mkr1 16.252 GHZ Auto Tune
1L%gBldiv Ref 30.00 dBm -25.253 dBm
o Center Freq(|
100 16.000000000 GHz
0.0
00 .
200 1 StartFreq(|
. ..ﬁ;—u b, . N 12.000000000 GHz
Bl Praw e T e
-40.0
-50.0 Stop Freq(|
Faa 20.000000000 GHz

Start 12.000 GHz
Res BW 1.0 MHz

Stop 20.000 GHz
Sweep 20.3 ms (8001 pts)

| CF Step
800.000000 MHz

Iaaa
NS0 wWwm~0 o hwh

#VBW 3.0 MHz
16.262 GHz -25.253 dBm
16.248 GHz -28.379 dBm

FUNCTION WIDTH

Auto Man

Freq Offset
0 Hz|

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-mail: sts@stsapp.com
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Conducted Emission Transmitting Mode CH 9538 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF 50 2 SEMSEIINT ALIGM AUTO 12:29:08 AMNov 13, 2015
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr micE[osisg|  Frequency
PNO: Fast Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB petlP PPPPP
Auto Tune
Ref Offset 9.8 dB Mkr1 1.907 8 GHz
j0dBidiv__Ref 35.80 dBm 21.766 dBm
og 1
8 ’ Center Freq||
158 6.015000000 GHz
580
470
e -13.00 dBim| StartFreq||
30.000000 MHz
24.2 “&Z‘,
s o " - ek o ,
-44.2 Stop Freq(]
549 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF st
ep
Res BW 1.0 MHz #VBW 3.0 MHz 97000000 Gr 1o

[ X 1 v ] FuNTo

1.907 8 GHz
8.0140GHz

21.766 dBm
-32.558 dBm

FUNCTION wIDTH

Sweep 20.3 ms (8001 pts)

FUNCTION WALUE

11
uto

Man

Freq Offset
0 Hz

‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF SO0&  AC SEMNSE:INT ALIGHN AUTO 12:29:36 AMNov 13, 2015 E
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 requency
PNO: Fast 50 Trig: Free Run L I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
Ref OFfecta db MKr1 16.478 GHz Auto Tune
10 gic__Ref 35.80 dBm -25.430 dBm
8 Center Freq(|
158 16.000000000 GHz
5.80
-4.20
s 13,00 dB| StartFreq||
24.2 11 12.000000000 GHz
) . " R T I b '
342 Ll L M‘U‘—W R asal
442 Stop Freq(|
5472 20.000000000 GHz
Start 12.000 GHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) | £00.000000 MHz
] FUNCTION WIDTH Auto Man
N 1 f 16.478 GHz 25.430 dBm ‘
N 1 f 16.560 GHz -26.266 dBm
Freq Offset
0 Hz|

Iaaa
NS0 wWwm~0 o hwh

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-mail: sts@stsapp.com
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CONDUCTED EMISSION IN UMTS HSUPA band I

Conducted Emission Transmitting Mode CH 9262 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 12:32:36 AMNov 13, 2015 E
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr TRACE[TZ3456 requency
PNO: Fast 0 1119:Free Run v I
IFGain:Low #Atten: 36 dB peT|F FEFPE
Auto Tune,
Ref Dffset 9.8 dB MKkr1 1.853 9 GHz
10 dBidiv__ Ref 30.00 dBm 22.427 dBm
-od B
a0 Center Freq(|
100 6.015000000 GHz
0.00
-10.0 34
StartFreq||
-200
2 30.000000 MHz
-ann — T — poeT ™
_ap [ - e
Eaili} Stop Freq(|
& 12,000000000 GHz
Start 30 MHz Stop 12.000 GHz CF step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (3001 pts) 1197000000 GHz

] [ % [ % [ FUNCTION | FUNCTIONWIDTH FUNCTION VALUE uto Man
N 1 f 1.853 9 GHz 22427 dBm ‘
2 N 1 f 6.038 9 GHz 32,538 dBm
i Freq Offset
5 0Hz
6
7
8
9
10
11
12
MSG| ‘STATUS|
Agilent Spectrum Analyzer - Swept SA
RL RF S0Q  AC SEMSEIINT ALIGM AUTO 1213304 AMNov 13, 2015 E
Center Freq 16.000000000 GHz | Avg Type: Log-Pur TACE[C 3156 requency
PNO: Fast 50 Trig: Free Run TVPE(11
IFGainiLow — HAtten: 36 dB werfP PPPPP
Rof Offesta dB MKr1 16.213 GHzZ AutoTune
10daidy__Ref 30.00 dBm -25.389 dBm
og
2 Center Freq(|
100 16.000000000 GHz
0.00
-10.0 -
o 1 StartFreq||
Q ” . L 12.000000000 GHz
A b g et St
-40.0
0.0 Stop Freq(]
500 20.000000000 GHz
Start 12.000 GHz Stop 20.000 GHz CF st
| ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 800.000000 MHz
% [ v [ FUNCTION ] FUNCTIONWIDTH NC g Auto Man
N 1 f 16.213 GHz -25.389 dBm ‘
2 N 1 f 16.208 GHz -28.040 dBm
3 Freq Offset
5 0 Hz
6
7
8
9
10
11
12
MSG ‘ST&TUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Conducted Emission Transmitting Mode CH 9400 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SEMSEIINT ALIGM AUTO 1213342 AMNov 13, 2015
Center Freq 6.015000000 GHz | Avg Type: Log-Pur micE[osisg|  Frequency
PNO: Fast 5 Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB werfP PPPPP
Auto Tune
Ref Offset 9.8 dB Mkr1 1.879 4 GHz
10 doidiv__ Ref 30.00 dBm 22.722 dBm
Log L2
2 Center Freq(|
100 6.015000000 GHz|
0.00
-10.0
o StartFreq||
30.000000 MHz
-30.0 - " 0 T mn'w_“ " PRIV YT
L [ Il
0.0 Stop Freq(]
500 12.000000000 GHz
Start 30 MHz Stop 12.000 GHz CF st
| ep
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) 1197000000 GHz
I % [ v [ FUNCTION ] FUNCTIONWIDTH NETIIN VALUE Auto Man
1.879 4 GHz 22722 dBm
9.462 4 GHz -30.700 dBm
Freq Offset
0Hz
MSG ‘ST&TUS|

Agilent Spectrum Analyzer - Swept S&
RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 12:34:10 AMNov 13, 2015

Center Freq 16.000000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 Frequency
PNO: Fast 50 Trig: Free Run L I
IFGain:Low ~ #Atten: 36 dB perlP PREE P
Auto Tune,
Ref Offset 9.8 dB Mkr1 16.536 GHz
10 gic__Ref 30.00 dBm -24.737 dBm
00 Center Freq(|
100 16.000000000 GHz
0.00
100 )

. 1 StartFreq||
) 12.000000000 GH!
300 | — - ’ PN T " - 72

-40.0
-50.0 Stop Freq(|
500 20.000000000 GHz
Start 12.000 GHz Stop 20.000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 20.3 ms (8001 pts) £00.000000 MHz
[ x] FUNCTION D TH FUNCTION YALUE Auto Man
N 1 f 16.536 GHz 24737 dBm
2 N 1 f 16.504 GHz -25.205 dBm
3 Freq Offset
5 0 Hz
[
7
8
9
10
11
12
IMSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Conducted Emission Transmitting Mode CH 9538 30MHz — 20GHz

Agilent Spectrum Analyzer - Swept SA

RL RF 50 2 SEMSEINT ALIGM AUTO 12:36:42 AMNov 13, 2015
Center Freq 6.015000000 GHz | Avg Type: Log-Pwr micE[osisg|  Frequency
PNO: Fast Trig: Free Run TVPE(11 Mt
IFGainiLow — HAtten: 36 dB petlP PPPPP
Auto Tune
Ref Offset 9.8 dB Mkr1 1.906 3 GHz
10 deidiv  Ref 35.80 dBm 22.107 dBm
Log 1
=8 ’ Center Freq|
158 6.015000000 GHz
580
470
e -13.00 dBim| StartFreq||
2 30.000000 MHz
242
PRI e " A o o L Fmaem
342 " i = it e
-44.2 Stop Freq(]
no 12,000000000 GHz
Start 30 MHz Stop 12.000 GHz CF st
ep
Res BW 1.0 MHz #VBW 3.0 MHz 97000000 Gr 1o

1

[ X 1 v ] FuNTo

1.906 3 GHz
1.916 2 GHz

22107 dBm
-30.698 dBm

FUNCTION wIDTH N WALUE

Sweep 20.3 ms (8001 pts)

11
uto

Man

Freq Offset
0 Hz

‘STATUS |

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 12:37:09 AMKNov 13, 2015 E
Center Freq 16.000000000 GHz | Avg Type: Log-Pwr TRACE[TZ3456 requency
PNO: Fast 0 1119:Free Run T I
IFGain:Low #Atten: 36 dB peT|F FEFPE
Mkr1 16.484 GHz Auto Tune
Ref Offset 9.8 dB
1L%gBldiv Ref 35.80 dBm -22.770 dBm
8 Center Freq(|
158 16.000000000 GHz|
580
-4.20
13,00 dB| StartFreq(f
-14.2 1
b & 12000000000 GHz
222 bopsisbim it M bl 4 ™ L R, > "
442 Stop Freq(|
512 20.000000000 GHz|

Start 12.000 GHz
Res BW 1.0 MHz

Stop 20.000 GHz
Sweep 20.3 ms (8001 pts)

| CF Step
800.000000 MHz

Iaaa
NS0 wWwm~0 o hwh

#VBW 3.0 MHz
16.484 GHz -22770 dBm
16.472 GHz -25.641 dBm

FUNCTION

FUNCTION WIDTH

Auto Man

Freq Offset
0 Hz|

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-mail: sts@stsapp.com
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APPENDIX I
TEST PLOTS FOR OCCUPIED BANDWIDTH (99%)
EMISSION BANDWIDTH (-26dBC)

Occupied Bandwidth (99%) GSM 850 BAND CH 128

Agilent Spectrum Analyzer - Occupied BW
RL RF S0Q  AC SEMSEINT ALIGN AUTO 07:15:28 AM Der 25, 2015

ICenter Freq 824.200000 MHz ‘ Center Freq: 824.200000 MHz Radio Std: None

Frequency

Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm
HiLog
250 CenterFreq
824.200000 MHz|

15.0

500

-5.00

-15.0

-25.0

-35.0

-45.0

-55.0

CF Step

Center 824.2 MHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——

Occupied Bandwidth Total Power 38.8 dBm Freq Offset
244 .86 kHz OHz

Transmit Freq Error -358 Hz OBW Power 99.00 %
x dB Bandwidth 317.1 kHz x dB -26.00 dB

MSG ‘STATUS |

Occupied Bandwidth (99%) GSM 850 BAND CH 190

Agilent Spectrum Analyzer - Occupied BW
RL RF S0 AC SENSEINT ALIGN AUTO 07:18:38 AM Dec 25, 2015

ICenter Freq 836.600000 MHz ‘ Center Freq: 836.600000 MHz Radio Std: None

Frequency

Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm
liLog
250 | CenterFreq(
836.600000 MHz

15.0

500

-5.00

-15.0

-25.0

-35.0

-45.0

-56.0

CF Step

Center 836.6 MHz Span 1 MHz|[, . '"*0% 8
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——

Occupied Bandwidth Total Power 37.8 dBm Freq Offset
242.52 kHz OHz

Transmit Freq Error 582 Hz OBW Power 99.00 %
x dB Bandwidth 320.1 kHz x dB -26.00 dB

MSG ‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) GSM 850 BAND CH 251

Agilent Spectrum Analyzer - Occupied BW

SEMSEIINT ALIGM AUTO I7:20:39 AM Dec 25, 2015
Center Freq 848.800000 MHz | Center Freg: 848.800000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm
HiLog
250 S LV iy CenterFreq|
- 7 L 848.800000 MHZ
500 ]
-5.00 p/ﬂf ‘\M\/
150 "JJ,LN“”D [, H
-25.0
ol S|
45,0 fuslimna ™ M’“m
-55.0
CF Step
Center 848.8 MHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 37.3 dBm Freq Offset
245.92 kHz OHz
Transmit Freq Error -191 Hz OBW Power 99.00 %
x dB Bandwidth 316.6 kHz x dB -26.00 dB
MSG ‘ST&TUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) GPRS 850 BAND CH 128

Agilent Spectrum Analyzer - Occupied BW

SEMSEIINT ALIGM AUTO 10:45:37 PM Moy 12, 2015
Center Freq 824.200000 MHz | Center Freg; 824.200000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm
HiLog
250 WMJLM J\W\ Center Freq||
150 . 824.200000 MHz
500 ,f! *(r ]\"\
-5.00 MM o
-15.0 ,IVJ ,\M
. Mw'"ﬂf L‘W“vm
-35.0 M’W
450 =
-55.0
CF Step
Center 824.2 MHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 38.7 dBm Freq Offset
243.12 kHz OHz

Transmit Freq Error 751 Hz OBW Power 99.00 %

% dB Bandwidth 37.9kHz x dB -26.00 dB
MSG ‘STK&TUS|

Occupied Bandwidth (99%) GPRS 850 BAND CH 190

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC SENSEINT) ALIGNAUTC  [10050:20 PMNoy 12, 2015
Center Freq 836.600000 MHz | Center Freg: 836.600000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
HIFGain:Low HAtten: 46 dB Radio Device: BTS

Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm
HiLog

250 MVW""\’MM Center Freq||
an 836.600000 MHz,

. .
-5.00 N/i \'\‘ mn
. i
_ o .

360
I
-45.0 W
-56.0
CF Step
Center 836.6 MHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 38.9 dBm Freq Offset
244.06 kHz OHz
Transmit Freq Error 861 Hz OBW Power 99.00 %
x dB Bandwidth 317.5 kHz x dB -26.00 dB
MSG ‘ST&TUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) GRPS 850 BAND CH 251

Agilent Spectrum Analyzer - Occupied BW

RL RF 50 Q SEMSEIINT ALIGM AUTO 10:50:55 PM Moy 12, 2015
Center Freq 848.800000 MHz | Center Freg: 848.800000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm
HiLog
250 - Wmﬂm CenterFreaq|
150 ﬁ/.f [ 848.800000 MHz
500
-5.00 MN/( \\L
150 ,,.JJM M\‘M
250 ﬂr’“’/“ u.m
-35.0 Y
i
s M\IV'\I"W
-55.0
CF Step
Center 848.8 MHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 39.0 dBm Freq Offset
242.83 kHz OHz
Transmit Freq Error 716 Hz OBW Power 99.00 %
% dB Bandwidth 316.5 kHz x dB -26.00 dB
MSG ‘STﬂTUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) EDGE 850 BAND CH 128

Agilent Spectrum Analyzer - Occupied BW

SEMSEIINT ALIGM AUTO 10:47:27 PM Moy 09, 2015
Center Freq 824.200000 MHz | Center Freg; 824.200000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm
HiLog
- J,f‘r”w““ M‘H"-’\ CenterFreq||
150 ] §24.200000 MHz
500 /N \"-
7 ]
5.0 MVJ [
~ Y
-35.0 WW-.«J"“K! "W-\Mv
450
-55.0
CF Step
Center 824.2 MHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 38.9 dBm Freq Offset
238.67 kHz OHz
Transmit Freq Error 356 Hz OBW Power 99.00 %
% dB Bandwidth 313.9 kHz x dB -26.00 dB
MSG ‘STK&TUS|

Occupied Bandwidth (99%) EDGE 850 BAND CH 190

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC SENSEINT) ALIGHAUTO  [10055:38 PMNov 09, 2015
Center Freq 836.600000 MHz | Center Freg: 836.600000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
HIFGain:Low HAtten: 46 dB Radio Device: BTS

Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm

HiLog
250 J"' TS S1T aVEN CenterFreq||
150 o ) 836.600000 MHz,

. / Y
- il ",
vl P,

] e T
-45.0
-56.0
CF Step
Center 836.6 MHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 39.1 dBm Freq Offset
238.94 kHz OHz
Transmit Freq Error -789 Hz OBW Power 99.00 %
x dB Bandwidth 313.0 kHz x dB -26.00 dB
MSG ‘STﬂTUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) EDGE 850 BAND CH 251

Agilent Spectrum Analyzer - Occupied BW

RL RF 50 Q SEMSEIINT ALIGM AUTO 110:56:39 PM Moy 09, 2015
Center Freq 848.800000 MHz | Center Freg: 848.800000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.5 dB
10 dBidiv Ref 35.00 dBm
HiLog
. NS LT mﬁw\ Center Freq||
. 848.800000 MHz
500 J\f
. ‘J/ \w
150 act™] [y,
- £ N
380 -~ s,
WM F
450
-55.0
CF Step
Center 848.8 MHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 38.8 dBm Freq Offset
243.11 kHz OHz
Transmit Freq Error 1.265 kHz OBW Power 99.00 %
% dB Bandwidth 309.9 kHz x dB -26.00 dB
MSG ‘STﬂTUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) PCS 1900 BAND CH 512

Agilent Spectrum Analyzer - Occupied BW

RF SEMSEIINT ALIGM AUTO 1:14:09 AM Dec 07, 2015
Center Freq 1.850200000 GHz | Center Freq: 1.850200000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.8 dB
10 dBidiv Ref 30.00 dBm
HiLog
200 fmw-’\f‘“““ﬂ-* \,ﬁm Center Freq||
100 A Fy 1850200000 GHz
0.00 /" \'\\.\\
100 w5 "
200 Wl (Mo,
N JM”" "‘xm
400
I “"
500
500
CF Step
Center 1.85 GHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 32.9 dBm Freq Offset
247.86 kHz OHz
Transmit Freq Error -288 Hz OBW Power 99.00 %
% dB Bandwidth 323.4 kHz x dB -26.00 dB
MSG ‘STK&TUS|

Occupied Bandwidth (99%) PCS 1900 BAND CH 661

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC SENSEINT) ALIGNAUTO  P1i27:53 AM Dec7, 2015
Center Freq 1.880000000 GHz | Center Freg: 1.880000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
HIFGain:Low HAtten: 46 dB Radio Device: BTS

Ref Offset 9.8 dB
10 dBidiv Ref 30.00 dBm

HiLog
200 F,r.n,mﬂwnm AL"W Center Freq|
100 ™ [ 1.880000000 GHz

o 7 5
e Jvf"N"ﬂ “'\:v"%-h\{v\

-30.0

-40.0 MJW T}

-50.0
-60.0
CF Step
Center 1.88 GHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 33.5 dBm Freq Offset
24464 kHz OHz
Transmit Freq Error -1.497 kHz OBW Power 99.00 %
x dB Bandwidth 316.5 kHz x dB -26.00 dB
MSG ‘ST&TUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) PCS 1900 BAND CH 810

Agilent Spectrum Analyzer - Occupied BW

RF SEMSEIINT ALIGM AUTO 1:33:26 AM Dec 07, 2015
Center Freq 1.909800000 GHz | Center Freq: 1.509800000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.8 dB
10 dBidiv Ref 30.00 dBm
HiLog
0 MA nﬂmmm Center Freq(|
0o K ) 1.909800000 GHz
0.00 "flr
-/ N
200 Vﬂ’W/ﬂ M\'\‘\un
300
-40.0 W'\J"MM N\'qpl\,\_w
500
500
CF Step
Center 1.91 GHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 34.0 dBm Freq Offset
243.07 kHz OHz
Transmit Freq Error 445 Hz OBW Power 99.00 %
% dB Bandwidth 313.1 kHz x dB -26.00 dB
MSG ‘ST(&TUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Occupied Bandwidth (99%) GPRS 1900 BAND CH 512

Agilent Spectrum Analyzer - Occupied BW
RF

ALIGM AUTO

09:37:19 PMDec 13, 2015

Center Freq 1.850200000 GHz | Center Freq: 1.850200000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.8 dB
10 dBidiv Ref 30.00 dBm
HiLog
200 i ""‘A‘lw CenterFreq
0o TM 1.850200000 GHz,
0.00 ,ﬁ/‘f I L\
100 i
s i) [,
. -~ - S,
400 A
Loudnnrd '
500
500
CF Step
Center 1.85 GHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 32.4 dBm Freq Offset
245.44 kHz OHz

Transmit Freq Error -607 Hz OBW Power 99.00 %

% dB Bandwidth 319.2 kHz x dB -26.00 dB
MSG

‘STATUS |

Occupied Bandwidth (99%) GPRS 1900 BAND CH 661

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SEMSEIINT ALIGM AUTO 09:41:24 PMDec 13, 2015

Center Freq 1.880000000 GHz | Center Freg: 1.880000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Ref Offset 9.8 dB
10 dBidiv Ref 30.00 dBm
HiLog
200 va i WH\'\, CenterFreq
100 o 1880000000 GHz
0.00 fJJJ \\L
100 N
00 J—Hf\f#’ A
HNJU"
300 -
-40.0 MVA'\/J M
500 [
500
CF Step
Center 1.88 GHz Span 1 MHz|[, . %008
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||——
Occupied Bandwidth Total Power 32.2 dBm Freq Offset
247.45 kHz OHz

Transmit Freq Error -928 Hz OBW Power 99.00 %

% dB Bandwidth 321.2 kHz x dB -26.00 dB
MSG ‘STK&TUS|

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) GPRS 1900 BAND CH 810

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO  09:54:33 PMDex 13, 2015

Center Freq 1.909800000 GHz | Center Freqﬁ 1.909800000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radic Device: BTS
Ref Offset 9.8 dB

10 dBidiv Ref 30.00 dBm
HiLog

00 WM o CenterFreq||

100 iy 1.909800000 GHz|

i ]

0.0o0 /f
. 7 N
. i M,
-30.0 ‘,‘l‘/‘ny
o B

o i
-50.0
-60.0
CF Step
Center 1.91 GHz Span 1 MHz|[, %0002
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||—
Occupied Bandwidth Total Power 32.0 dBm Freq Offset
245.21 kHz OHz
Transmit Freq Error 294 Hz OBW Power 99.00 %
x dB Bandwidth 315.9 kHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) EDGE 1900 BAND CH 512

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 09:38:56 PMDec 13, 2015
Center Freq 1.850200000 GHz | Center Freq: 1.850200000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radie Device: BTS

Ref Offset 9.8 dB

10 dBidiv Ref 30.00 dBm

HiLog

200 W{,w-"‘““ Nﬂ\“w Center Freq(|

10.0 L - 1.850200000 GHz

0.00 I{l’ \M-

i KN
e -
-30.0 "/ﬂ
o ™

T L
-50.0
-60.0
CF Step
Center 1.85 GHz Span 1 MHz|[, %0002
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms|>—
Occupied Bandwidth Total Power 32.4 dBm Freq Offset
241.73 kHz OHz
Transmit Freq Error 219 Hz OBW Power 99.00 %
x dB Bandwidth 312.8 kHz x dB -26.00 dB
MSG ‘STATUS|

Occupied Bandwidth (99%) EDGE 1900 BAND CH 661

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:40:41 PMDec 13, 2015
Center Freq 1.880000000 GHz ‘ Center Freq: 1.880000000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radic Device: BTS
Ref Offset 9.8 dB

10 dBidiv Ref 30.00 dBm
HiLog

00 NJJJW " "MV\W CenterFreq||
100 1.880000000 GHz

7 ) \’“V\m.w
-40.0 -

it
-50.0
-60.0
CF Step
Center 1.88 GHz Span 1 MHz|[, %0002
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||—
Occupied Bandwidth Total Power 32.0 dBm Freq Offset
248.31 kHz OHz
Transmit Freq Error 1.497 kHz OBW Power 99.00 %
x dB Bandwidth 321.0 kHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) EDGE 1900 BAND CH 810

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO  09:56:04 PMDex 13, 2015

Center Freq 1.909800000 GHz | Center Freqﬁ 1.909800000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Ref Offset 9.8 dB
10 dBidiv Ref 30.00 dBm
HiLog
o VA - CenterFreq(
100 ) 1909800000 GHz
A b
0.00 IJ;‘ V\‘.\"\
10,0 \/! oy
0.0 s [,

-30.0 H\/w \”\W\h
-40.0 - "—’lr{ %

NE— b
-50.0
-60.0
CF Step
Center 1.91 GHz Span 1 MHz|[, %0002
Res BW 10 kHz #VBW 30 kHz Sweep 124 ms||—
Occupied Bandwidth Total Power 31.9 dBm Freq Offset
245.44 kHz OHz
Transmit Freq Error 476 Hz OBW Power 99.00 %
x dB Bandwidth 314.2 kHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) UMTS BAND V CH 4132

Agilent Spectrum Analyzer - Occupied BW

RL RF 0@ AC SEMSE!INT ALIGNAUTO  [17:27:55 AM Dec 25, 2015

Center Freq 826.600000 MHz ‘ Center Freq: 826.600000 MHz Radie Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radic Device: BTS
Ref Offset 9.5 dB Mkr1 825.49 MHz
10 dBidiv Ref 30.00 dBm 16.324 dBm
HiLog
00 .1 Center Freq(|
JUUREGNP 'S, APV BV P P
10 s I— I s SV 826.600000 MHz,

0.00 / \
/ A

-20.0 m/
-30.0
-40.0
-50.0
-60.0
CF Step
Center 826.6 MHz Span 6 MHz|[, 5000002
Res BW 100 kHz #VBW 300 kHz Sweep 1ms||~
Occupied Bandwidth Total Power 31.1 dBm Freq Offset
4.1540 MHz OHz
Transmit Freq Error 5.110 kHz OBW Power 99.00 %
x dB Bandwidth 4.690 MHz x dB -26.00 dB
MSG ‘STATUS|

Occupied Bandwidth (99%) UMTS BAND V CH 4183

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 07.31:38 AMDec 25, 2015
Center Freq 835.000000 MHz | Center Freq: £35.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 834.16 MHz
Ref Offset 9.5 dB
10dB/dv  Ref 30.00 dBm 18.857 dBm
HiLog .1
00 Center Freq(|
WYL PPV PR
o P [ ey 836.000000 MHz
0.00
10.0 /
-20.0
I
-40.0
-50.0
-60.0
CF Step
Center 835 MHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms||—/
Occupied Bandwidth Total Power 32.0 dBm Freq Offset
4.1530 MHz oHz
Transmit Freq Error -6.297 kHz OBW Power 99.00 %
x dB Bandwidth 4.678 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) UMTS BAND V CH 4233

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO  [07:34:04 AM Dec 25, 2015

Center Freq 846.400000 MHz ‘ Center Freq£ 846.400000 MHz Radie Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radic Device: BTS
Ref Offset 9.5 dB Mkr1 845.554 MHz
o didiv Ref 30.00 dBm 17.744 dBm
og

CenterFreq(

1
T A4 R e ST, o | 846.400000 MHz

100 fo-

0.00 "/
-10.0 /

-20.0
-30.0
-40.0
-50.0
-60.0
CF Step
Center 846.4 MHz 000z
Res BW 100 kHz #VBW 300 kHz —
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
4.1563 MHz OHz
Transmit Freq Error -9.134 kHz OBW Power 99.00 %
x dB Bandwidth 4.686 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Occupied Bandwidth (99%) UMTS HSDPA BAND V CH 4132

Agilent Spectrum Analyzer - Occupied BW

SEMSEIINT ALIGM AUTO M4:26: 15 AM Dec 14, 2015
Center Freq 826.600000 MHz | Center Freg: 826.600000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Mkr1 827.23 MHz
Ref Offset 9.5 dB
10cBidv  Ref 30.00 dBm 18.025 dBm
B et S Q"I\/\JW
200 CenterFreq
bttt i,
. S siiie ] i £26.600000 MHzZ
0.0 f \‘"
-10.0
200 .n‘,\.r(./ LH-L’\,\N"\-A.
-30.0
-40.0
-50.0
-60.0
CF Step
Center 826.6 MHz Span 6 MHz|[, , °% 0% 8
Res BW 100 kHz #VBW 300 kHz Sweep 1ms||——
Occupied Bandwidth Total Power 31.6 dBm Freq Offset
4.2196 MHz OHz
Transmit Freq Error -3.381 kHz OBW Power 99.00 %
x dB Bandwidth 4.851 MHz x dB -26.00 dB
MSG ‘STﬂTUS|

Occupied Bandwidth (99%) UMTS HSDPA BAND V CH 4183

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SEMSEIINT ALIGM AUTO [4:24:00 AM Dec 14, 2015
Center Freq 835.000000 MHz | Center Freg; 835.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low H#Atten: 46 dB Radio Device: BTS
Mkr1 836.236 MHz
Ref Offset 9.5 dB
10dBidiv Ref 30.00 dBm 17.695 dBm
200 CenterFreq
NS
. o eatind [ e . £35.000000 MHzZ
0.0 = i
\\
-10.0
I N,
-30.0
-40.0
-50.0
-60.0
CF Step
Center 835 MHz Span 6 MHz|[, , °% 0% 8
Res BW 100 kHz #VBW 300 kHz Sweep 1ms||——
Occupied Bandwidth Total Power 31.4 dBm Freq Offset
4.2025 MHz OHz
Transmit Freq Error -1.242 kHz OBW Power 99.00 %
x dB Bandwidth 4.821 MHz x dB -26.00 dB
MSG ‘STﬂTUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.
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Occupied Bandwidth (99%) UMTS HSDPA BAND V CH 4233

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO 0416018 AM Dex 14, 2015

Center Freq 846.400000 MHz | Center Freq: 846 400000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 845.56 MHz
Ref Offset 9.5 dB
10dB/dv  Ref 30.00 dBm 16.698 dBm
HiLog 1
00 Center Freq(|
100 T M&"WWMW 4 846.400000 MHz
0.00 J.J/ 4\\\
-10.0
I M
-30.0
-40.0
-50.0
-60.0
CF Step
Center 846.4 MHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms||—/
Occupied Bandwidth Total Power 31.0 dBm Freq Offset
4.2094 MHz oHz
Transmit Freq Error -10.224 kHz OBW Power 99.00 %
x dB Bandwidth 4.857 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Occupied Bandwidth (99%) UMTS HSUPA BAND V CH 4132

Agilent Spectrum Analyzer - Occupied BW
S0q AC

SEMSEINT]

ALIGN AUTO

04:30:55 AM Dec 14, 2015

Center Freq 826.600000 MHz | Center Freq: 626,600000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 825.742 MHz
Ref Offset 9.5 dB
focsiay  Ref 30.00 dBm 17.993 dBm
og 1
00 Mﬂf*’w Center Freq(|
100 Pl I R 826.600000 MHz
0.00 \.\'\‘-
-10.0
0.0 M-’r/
-30.0
-40.0
-50.0
-60.0
CF Step
Center 826.6 MHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms| |
Occupied Bandwidth Total Power 31.7 dBm Freq Offset
4.2075 MHz oHz
Transmit Freq Error -6.065 kHz OBW Power 99.00 %
x dB Bandwidth 4.866 MHz x dB -26.00 dB
MSG ‘STATUS|

Occupied Bandwidth (99%) UMTS HSUPA BAND V CH 4183

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 04.22:35 AM Dec 14, 2015
Center Freq 835.000000 MHz | Center Freq: £35.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 834.088 MHz
Ref Offset 9.5 dB
focsiay  Ref 30.00 dBm 17.503 dBm
og
1
200 \...,"h-w CenterFreq(
100 P Ml il [ 835.000000 MHz
0.00 / \\1'\"11
-10.0
00 / \me
-30.0
-40.0
-50.0
-60.0
CF Step
Center 835 MHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms||—/
Occupied Bandwidth Total Power 31.4 dBm Freq Offset
4.2040 MHz oHz
Transmit Freq Error -5.417 kHz OBW Power 99.00 %
x dB Bandwidth 4.824 MHz x dB -26.00 dB

MSG

‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

Shenzhen STS Test Services Co., Ltd.

E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) UMTS HSUPA BAND V CH 4233

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO  [04:18:47 AM Dex 14, 2015

Center Freq 846.400000 MHz | Center Freq: 846 400000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 845.554 MHz
Ref Offset 9.5 dB
10dB/dv  Ref 30.00 dBm 18.304 dBm
HiLog ‘1
00 Center Freq(|
100 i Mot i Ceiatl i s W 846.400000 MHz
] I —
0.00 l/ \
100 b
I N,
-30.0
-40.0
-50.0
-60.0
CF Step
Center 846.4 MHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms||—/
Occupied Bandwidth Total Power 31.2 dBm Freq Offset
4.2001 MHz oHz
Transmit Freq Error -12.882 kHz OBW Power 99.00 %
x dB Bandwidth 4.844 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Occupied Bandwidth (99%) UMTS BAND Il CH 9262

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 07:48:06 AM Dec 25, 2015
Center Freq 1.852600000 GHz | Center Freq: 1862600000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 1.853218 GHz
Ref Offset 9.8 dB
10dB/dv  Ref 30.00 dBm 15.708 dBm
HiLog 1
00 hw Center Freq(|
100 - sl g 1.852600000 GHz
0.00 \
-10.0 /
-20.0
-30.0
-40.0
-50.0
-60.0
CF Step
Center 1.853 GHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms| |
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
4.1496 MHz oHz
Transmit Freq Error 2.474 kHz OBW Power 99.00 %
x dB Bandwidth 4.673 MHz x dB -26.00 dB

MSG

‘STATUS |

Occupied Bandwidth (99%) UMTS BAND Il CH 9400

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 07:40:46 AM Dec 25, 2015
Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radie Device: BTS
Mkr1 1.879274 GHz
Ref Offset 9.8 dB
10dB/dv  Ref 30.00 dBm 14.532 dBm
flLog T
200 .1 Center Freq(|
100 JMWMWW — 1.880000000 GHz|
0.00
-10.0 /
-20.0
Ei M
-40.0
-50.0
-60.0
CF Step
Center 1.88 GHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms| |
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
4.1605 MHz oHz
Transmit Freq Error -8.511 kHz OBW Power 99.00 %
x dB Bandwidth 4.674 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

Shenzhen STS Test Services Co., Ltd.

E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) UMTS BAND Il CH 9538

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO  [07:43:30AM Dec 25, 2015

Center Freq 1.907400000 GHz | Center Freq: 1.907400000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 1.9062 GHz
Ref Offset 9.8 dB
10dB/dv  Ref 30.00 dBm 14.358 dBm
HiLog
200 MJ1 CenterFreq||
. AU VA SRR T N, N - 1.907400000 GHz
0.00 \”‘
/ N
-20.0
qﬂ../“'“""'/
-30.0
-40.0
-50.0
-60.0
CF Step
Center 1.907 GHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms||—/
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
4.1517 MHz oHz
Transmit Freq Error -20.635 kHz OBW Power 99.00 %
x dB Bandwidth 4.674 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Occupied Bandwidth (99%) UMTS HSDPA BAND Il CH 9262

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:04:24 AMNov 23, 2015
Center Freq 1.852600000 GHz | Center Freq: 1862600000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 1.85173 GHz
Ref Offset 9.8 dB
10dB/dv  Ref 30.00 dBm 18.586 dBm
HiLog 1
a0 ngnmwwww CenterFreqjj
100 "N w 1.852600000 GHz
0.00 /
/ 5
s bvsmeryn vl
-30.0
-40.0
-50.0
-60.0
CF Step
Center 1.853 GHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms| |
Occupied Bandwidth Total Power 31.8 dBm Freq Offset
4.1646 MHz oHz
Transmit Freq Error -2.743 kHz OBW Power 99.00 %
x dB Bandwidth 4.692 MHz x dB -26.00 dB

MSG

‘STATUS |

Occupied Bandwidth (99%) UMTS HSDPA BAND Il CH 9400

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:12:02 AMNoy 23, 2015
Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 1.879142 GHz
Ref Offset 9.8 dB
focsiay  Ref30.00 dBm 17.767 dBm
og
1
00 Center Freq(|
A WP
. MW*AWW MM‘N—. 1880000000 GHz
0.00 \\"
/ \
00 Wwf
-30.0
-40.0
-50.0
-60.0
CF Step
Center 1.88 GHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms| |
Occupied Bandwidth Total Power 31.8 dBm Freq Offset
4.1439 MHz oHz
Transmit Freq Error 6.223 kHz OBW Power 99.00 %
x dB Bandwidth 4.674 MHz x dB -26.00 dB

MSG

‘STATUS |

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) UMTS HSDPA BAND Il CH 9538

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO 12112039 AMNav 23, 2015

Center Freq 1.907400000 GHz | Center Freq: 1.907400000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 1.90698 GHz
Ref Offset 9.8 dB
10dB/dv  Ref 30.00 dBm 17.023 dBm
00 Center Freq(|
100 I i I 1.807400000 GHz
0.00 /r \\
-10.0 f
00 femanset]
-30.0
-40.0
-50.0
-60.0
CF Step
Center 1.907 GHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms||—/
Occupied Bandwidth Total Power 31.8 dBm Freq Offset
4.1629 MHz oHz
Transmit Freq Error 7.501 kHz OBW Power 99.00 %
x dB Bandwidth 4.693 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




)

\

100 of 114 Report No.: STS1512109F01

Occupied Bandwidth (99%) UMTS HSUPA BAND Il CH 9262

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:19:36 AMNoy 23, 2015
Center Freq 1.852600000 GHz | Center Freq: 1862600000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 1.85326 GHz
Ref Offset 9.8 dB
10dB/dv  Ref 30.00 dBm 17.693 dBm
00 Center Freq(|
I
100 e i [ R 1.852600000 GHz
0.00 / \\
-10.0 / \
o L]
-30.0
-40.0
-50.0
-60.0
CF Step
Center 1.853 GHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms||—/
Occupied Bandwidth Total Power 31.9 dBm Freq Offset
4.1574 MHz oHz
Transmit Freq Error -6.019 kHz OBW Power 99.00 %
x dB Bandwidth 4.680 MHz x dB -26.00 dB
MSG ‘STATUS|

Occupied Bandwidth (99%) UMTS HSUPA BAND Il CH 9400

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:20:07 AMNov 23, 2015
Center Freq 1.880000000 GHz | Center Freq: 1.880000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radio Device: BTS
Mkr1 1.881032 GHz
Ref Offset 9.8 dB
focsiay  Ref30.00 dBm 17.346 dBm
og
1
00 Center Freq(|
10.0 / ] nliaeh M“LW 1.880000000 GHz
0.00 \
-10.0 [ \\\
200 WMPJ thnw
-30.0
-40.0
-50.0
-60.0
CF Step
Center 1.88 GHz Span 6 MHz|[, 5000002
Res BW 100 kHz #/BW 300 kHz Sweep 1ms||—/
Occupied Bandwidth Total Power 31.8 dBm Freq Offset
4.1585 MHz oHz
Transmit Freq Error 1.191 kHz OBW Power 99.00 %
x dB Bandwidth 4.674 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Occupied Bandwidth (99%) UMTS HSUPA BAND Il CH 9538

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO  [12:20:42 AMNav 23, 2015

Center Freq 1.907400000 GHz ‘ Center Freq£ 1.907400000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 46 dB Radic Device: BTS
Ref Offset 9.8 dB Mkr1 1.908624 GHz

10 dBidiv Ref 30.00 dBm 18.071 dBm
HiLog 1

e WM%WWL\‘ CenterFreqjl

100 ] [ n, 1907400000 GHz

0.00 //
-10.0

200 prdeena]
-30.0
-40.0
-50.0
-60.0
CF Step
Center 1.907 GHz 000z
Res BW 100 kHz #VBW 300 kHz —
Occupied Bandwidth Total Power 31.9 dBm Freq Offset
4.1711 MHz OHz
Transmit Freq Error 9.621 kHz OBW Power 99.00 %
x dB Bandwidth 4.716 MHz x dB -26.00 dB
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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APPENDIX III
TEST PLOTS FOR BAND EDGES

Low Band Edge GSM 850 BAND CH 128

Agilent Spectrum Analyzer - Swept SA

RL RF 50 2 AC SEMSEINT ALIGNAUTO 07:17:48 &M Dec 25, 2015
Center Freq 824.000000 MHz | Avg Type: Log-Pwr TRACE[ 3456 Frequency
PNO: Wide (50 Trig: Free Run TVPE(] M
IFGain:Low #Atten: 36 dB DET|& A A AL A
Ref Offset 5.8 B Mkr1 823.981 MHz Auto Tune
jodBidiv__Ref 28.47 dBm -13.72 dBm
og
CenterFreq(
185 WA‘IMM i |Fyﬂ% 824.000000 MHz
B.47 l’!ﬁ' 'M
,Jf‘r StartFreq||
823500000 MHz

-1.53 y
s Y f e
VM w’ M Stop Freq(]
M 824.500000 MHz|

25 N
E MM CF Step
100.000 kHz
[Auto Man

-415 f
55 MW Freq Offset
WWWW OHz

=

-

Center 824.0000 MHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
M5G| ‘STﬂTUS|

Note:Offset=Cable loss(9.5)+10log(3.2/3)=9.5+0.3=9.8 dB
High Band Edge GSM 850 BAND CH 251

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SENSEINT) ALIGNAUTO  [17:23:42 AM Dac 25, 2015
Center Freq 849.000000 MHz Avg Type: Log-Pwr TRACE[ 3456 Frequency
W Trig: Free Run TVPE(] M
PNO: Wid:
IFGain:Lln:: & #Atten: 36 dB DET|A A A A A A
ReFOffset 9.8 B Mkr1 849.020 MHz Auto Tune
-13.81 dBm

10 dBidiv.  Ref 27.33 dBm
Log

CenterFreq(
- JMMWJ 849.000000 MHz

] i
Nw{ WM StartFreq||

287 848500000 MHz|
127 'Mr ’l‘ ’1 ~13.00 B
\'l'nb Stop Freq(

ﬂ‘m 849.500000 MHz

227

327 MWM M CF Step
100.000 kHz
\ [Auto Man

427 ‘,H%
527 Freq Offset
i ﬁ ‘H%E’:" 0Hz

£27

Center 849.0000 MHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
M5G| ‘STﬂTUS|

Note:Offset=Cable loss(9.5)+10log(3.2/3)=9.5+0.3=9.8 dB

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Low Band Edge GPRS 850 BAND CH 128

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 01:56:35 AMNov 25, 2015 F
Center Freq 824.000000 MHz ] Avg Type: Log-Pwr [ R requency
PNO: Wide (5 Trig: Free Run [-)ET i

IFGain:Low #Atten: 36 dB

Mkr1 823.996 MHz Auto Tune

Ref Offset 9.8 dB
[0 gBiciv__Ref 29.65 dBm -13.32 dBm
CenterFreq(
a7 A#Mlhmwnh 824000000 MHz
965 M L,t
M StartFreq||
03 823.500000 MHz
Y
-104 * o 1 13 .00 dem| stop Freq|

204 M"] “MW‘{ 824.500000 MHz,
: 'Jyw Mh CF Step

304
M‘h'ﬂ R 100.000 kHz,
|

Auto Man

-40.4
504 M M Freq Offset
J\'&M 0 Hz,

Center 824.0000 MHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
MSG| ‘STATUS|

Note:Offset=Cable loss(9.5)+10log(3.2/3)=9.5+0.3=9.8 dB

High Band Edge GPRS 850 BAND CH 251

Agilent Spectrum Analyzer - Swept S&
RL RF S0q AC SENSEINT ALIGNAUTO  [11:18:18 PMNov 12, 2015

Center Freq 849.000000 MHz | Avg Type: Log-Pwr TRecE[ - 3456 Frequency
W Trig: Free Run N
f?égiﬂ'gi o #Atten: 36 dB DET|& A& AAA
Ref Offset 9.8 dB Mkr1 849.021 MHz Auto Tune
1%55"“" Ref 26.26 dBm 15.71 dBm
MMMMM CenterFreq||

153 W i WM 849.000000 MHz
626 nln mI‘l'a
f h"i\ StartFreq||
a7 y 848.500000 MHz
.)‘J L“ 1 -13.00 effir)
J,W dlfr N Stop Freq|f
i 849.500000 MHz
237 wf' ;
337 CF Step

137

100.000 kHz|
JAuto Man
-437 !
_537 WMWWW FreqOffset
0 Hz
637
Center 849.0000 MHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
MSG| ‘STATUS|

Note:Offset=Cable loss(9.5)+10log(3.2/3)=9.5+0.3=9.8 dB

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Low Band Edge EDGE 850 BAND CH 128

Agilent Spectrum Analyzer - Swept S&
RL RF S0q AC SENSEINT ALIGNAUTO  [10:47:40 PMNov 12, 2015

Center Freq 824.000000 MHz | Avg Type: Log-Pwr TRecE[ - 3456 Frequency
W Trig: Free Run N

f?égiﬂ'gi o #Atten: 36 dB DET|& A& AAA
Ref Offset 9.8 dB Mkr1 823.976 MHz Auto Tune

1L%5|B.ldiv Ref 27.91 dBm 13.70 dBm

Center Freq(f
1749 "

I"i‘]‘h.h 824.000000 MHz

781 H
HM 1“[\ StartFreq||
09 823.500000 MHz
L i
RER ’ -13.00 ofFm)

I"F Stop Freq(|
824.500000 MHz

221 "ﬁ’m

321 1 CF Step

M 100.000 kHz
JAuto Man

121 W.

521 L '-M Freq Offset

T

521
Center 824.0000 MHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
MSG| ‘STATUS|

Note:Offset=Cable loss(9.5)+10log(3.2/3)=9.5+0.3=9.8 dB

High Band Edge EDGE 850 BAND CH 251

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:53:52 PMMoy 12, 2015 Mark
Marker 1 849.021000000 MHz | Tria: Free R Avg Type: Log-Pwr T[22 456 arker
PNO: Wide [, | g:Free Run !
in: - DET|& & A A4 &
|FGain:Low #Atten: 36 dB Select Marker’
Mkr1 849.021 MHz 1

Ref Offset 9.8 dB
1L%gB.'div Ref 26.05 dBm -14.11 dBm

16.1 M’“wﬁ" Normal
605 MN i)

.ffﬂ“ “‘L'L“ Deltall
f‘ H'\ '

14.0 T

W W Fixed
240 1
2340 ‘\H‘I
M\\i o
440 ,
wie ’ 'WT'PWHW Properties»

395

540
More|

Center 849.0000 MHz Span 1.000 MHz 10f2

#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)

MSG| ‘STATUS|

Note:Offset=Cable loss(9.5)+10log(3.2/3)=9.5+0.3=9.8 dB

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Low Band Edge PCS 1900 BAND CH 512

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 01:17:06 AMDec 07, 2015 F
Center Freq 1.850000000 GHz | Avg Type: Log-Pwr TRTACE HEEEED requency
PNO: Wide L, Trig: Free Run [.)ET e

IFGain:Low #Atten: 36 dB

Mkr1 1.848 977 GHz Auto Tune

Ref Offset 10.1 dB
1L%gB.'div Ref 23.50 dBm -19.70 dBm
CenterFreq(
18 M“' '\"Mv Jl-'l'l‘fl'AW 1.850000000 GHz
3.80 ,J"‘ \'HJ‘
yﬂ ‘\\ StartFreq||
] Iy 1849500000 GHz

5D |
l!r L‘h -13.00 ciBm|
185 1 '
N‘)] («]W Stop Freq|
1850500000 GHz
265 "
WM % CF Step

365 U

100.000 kHz
| JAuto Man
-85
EB5 WWW Freq Offset
0 Hz|
£S5
Center 1.8500000 GHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
MSG| ‘STATUS|

Note:Offset=Cable loss(9.8)+10log(3.2/3)=9.8+0.3=10.1 dB
High Band Edge PCS 1900 BAND CH 810

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 01:3%:39 AM Dec 07, 2015
Center Freq 1.910000000 GHz | Tria: Free R Avg Type: Log-Pwr TRTACE HEEEED Frequency
PNO: Wide rig: Free Run Y
IFGain:Luw(:J #Atten: 36 dB DET|& A A AAA
Mkr1 1.910 022 GHz Auto Tune

Ref Offset 10.1 dB
1L%gB.'div Ref 24.64 dBm -16.73 dBm

Ly CenterFreq(

b M"{"u u‘w 1.910000000 GHz
4.64 # f

Mfu V\u\ StartFreq||

53 J if 1.909500000 GHz

ﬂ ’h -13.00 ciBm|

5.4 ¥
v"r i,w Stop Freq|
. 1910500000 GHz

25.4

-35.4 ’)}JM \M! CF Step

-,

100.000 kHz,
M JAuto Man
154
Twwhv
. "Mu"}l JTI#!”»J L Freq Offset
0 Hz
654
Center 1.9100000 GHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
MSG| ‘STATUS|

Note:Offset=Cable loss(9.8)+10log(3.2/3)=9.8+0.3=10.1 dB

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services Co., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Low Band Edge GPRS 1900 BAND CH 512

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 09:38:16 PMDec 13, 2015 E
Center Freq 1.850000000 GHz | Tria: Free R Avg Type: Log-Pwr TRTACE HEEEED requency
PNO: Wid rig: Free Run v
IFGain:I_Iu::c(:J #Atten: 36 dB DET|& A A AAA
RefOffset 10.1 dB Mkr1 1.849 997 GHz Auto Tune
1L%gB.'div Ref 22.57 dBm -16.90 dBm
el l Center Freq(|
i 1.850000000 GHz

126 il
MW W
257 il
JH) \(HM StartFreq||
ey 1849500000 GHz
1 IJ llq -13.00 )
|

74 I
MW WUM Stop Freql|
1850500000 GHz
274 i I

374
“ 100.000 kHz
Auto Man

47 4 M
s ] i bt Freq Offset

R T R oHz

=
[

7.4
Center 1.8500000 GHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
MSG| ‘STATUS|

Note:Offset=Cable loss(9.8)+10log(3.2/3)=9.8+0.3=10.1 dB
High Band Edge GPRS 1900 BAND CH 810

Agilent Spectrum Analyzer - Swept S&
RL RF S0q AC SENSEINT ALIGNAUTO  09:55:23 PMDex 13, 2015

Center Freq 1.910000000 GHz | Avg Type: Log-Pwr TRecE[ - 3456 Frequency
W Trig: Free Run N
fl’é‘ian":"ﬂﬂz “ patten: 36 4B DET|A A &4 & &
Auto Tune,
Ref Offset 10.1 dB Mkr1 1.910 018 GHz
1L%gB.'div Ref 22,02 dBm -20.05 dBm
CenterFreq(
=0 "vu‘""'ll" " M’n-lwnw 1.910000000 GHz
202 m f
N “L'M StartFreq||
700 f 1.909500000 GHz
AJ Ll.ﬂ -13.00 cBm|
L Ly
-180
lLW Stop Freq(|
| ) 1.910500000 GHz
280 F }
80 ,«‘W % CF Step
100.000 kHz
i JAuto Man
180 : ﬁﬂlﬁh‘l
80 WMWWWW FreqOffset
0 Hz|
-68.0
Center 1.9100000 GHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
MSG| ‘STATUS|

Note:Offset=Cable loss(9.8)+10log(3.2/3)=9.8+0.3=10.1 dB

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Low Band Edge EDGE 1900 BAND CH 512

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 09:39:47 PMDec 13, 2015 F
Center Freq 1.850000000 GHz | Tria: Free R Avg Type: Log-Pwr TRTACE HEEEED requency
PNO: Wide rig: Free Run Y
IFGain:Luw(:J #Atten: 36 dB DET|& A A AAA
Mkr1 1.849 996 GHz Auto Tune

Ref Offset 10.1 dB -15.63 dBm

10 dBidiv. -~ Ref 21.87 dBm
Log
CenterFre
I Wy N |

e W oy H ’\M 1.850000000 GHz
- jof! .
A'w “L‘N StartFreq||
543 1.849500000 GHz
*1 AF \H -13.00 </
-181 I
m Stop Freql|
| 1850500000 GHz
=281 i 11
Wnr Mﬂ CF Step

-38.1 t
100.000 kHz,
r Auto Man

-18.1 th
O L Freqotse
0 Hz

8.1
Center 1.8500000 GHz Span 1.000 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)
MSG| ‘STATUS|

Note:Offset=Cable loss(9.8)+10log(3.2/3)=9.8+0.3=10.1 dB
High Band Edge EDGE 1900 BAND CH 810

Agilent Spectrum Analyzer - Swept S&
RL RF S0q AC SENSEINT ALIGNAUTO  09:56:55 PM Dex 13, 2015

Center Freq 1.910000000 GHz | Avg Type: Log-Pwr g iR Fraquency
PNO: Wide (. Trig: Free Run Tv
IFGain:Low #Atten: 36 dB DET|A A AAA &
Mkr1 1.910 024 GHz Auto Tune

Ref Offset 10.1 dB
1L%gB.'div Ref 21.35 dBm -18.79 dBm

W’mﬂh H Center Freq(|
14 My 1 1.910000000 GHz
135 JHH it
IN" m StartFreq||
BEE \ 1.909500000 GHz
HII l\.ﬂ -13.00 &Em|

-187 ’
H “MW Stop Freql|
" 1910500000 GHz

=287

387 m CF Step
100.000 kHz
% JAuto Man

87

87 WWW%W Freq Offset
0 Hz

57

Center 1.9100000 GHz Span 1.000 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 136 ms (1001 pts)

MSG| ‘STATUS|

Note:Offset=Cable loss(9.8)+10log(3.2/3)=9.8+0.3=10.1 dB

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Low Band Edge UMTS BAND V CH 4132

Agilent Spectrum Analyzer - Swept S&

Report No.: STS1512109F01

RL RF S0Q  AC SENSEINT ALIGH AUTO 07:30:00 AM Dec 25, 2015
Center Freq 824.000000 MHz | Avg Type: Log-Pwr TRecE[ - 3456 Frequency
PNO: Wide (p Trig: Free Run v
IFGain:Low #Atten: 36 dB DET|A AAAAA
Ref Offset 9.5 dB Mkr1 823.925 MHz Auto Tune
19 gBiaiv Ref 19.28 dBm -26.59 dBm
WMMMMM/\AM Center Freq(|
9.8 Fae 824.000000 MHz
072 ,r/
/ StartFreq(f
107 / eoren| | 821:500000 MHZ
207 1 /
Stop Freq(|
A LY 826.500000 MHz,
o | vesartd™ - e W
-40.7 CF Step
500.000 kHz,
Auto Man
507
607 Freq Offset
0 Hz|
707

Center 824,000 MHz
#Res BW 51 kHz

#VBW 160 kHz

Span 5.000 MHz
Sweep 2.40 ms (1001 pts)

MSG

‘STATUS |

High Band Edge UMTS BAND V CH 4233

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 07:36:05 AM Dec 25, 2015
Center Freq 849.000000 MHz | Avg Type: Log-Pwr TRecE[ - 3456 Frequency
PNO: Wide L, Trig: Free Run v
IFGain:Low #Atten: 36 dB DET|A A A A A A
Auto Tune,
Ref Offset 9.5 dB Mkr1 849.080 MHz
19 gBiaiv Ref 19.86 dBm -27.84 dBm
b~ g M 8t o o] CenterFreq||
e M\,\ 849.000000 MHz
014 \\
\ StartFreq(f
-10.1 “ — 846.500000 MHz
201 \
.1 Stop Freq|
LA 851.500000 MHz
301
-40.1 CF Step
500.000 kHz
Auto Man
501
601 Freq Offset
0 Hz|
701

Center 849,000 MHz
#Res BW 51 kHz

#VBW 160 kHz

Span 5.000 MHz
Sweep 2.40 ms (1001 pts)

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com
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Report No.: STS1512109F01

Low Band Edge HSDPA BAND V CH 4132

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 02:34:02 AMDec 12, 2015
Center Freq 824.000000 MHz | Avg Type: Log-Pwr TRecE[ - 3456 Frequency
W Trig: Free Run N
fl’é‘ian":"ﬂﬂz “ patten: 36 4B DET|A A &4 & &
Auto Tune,
Ref Offset 9.5 dB Mkr1 823.945 MHz
19 gBiaiv Ref 20.51 dBm -19.35 dBm
MWMMW Center Freq(|
ne P 824.000000 MHz
0510 /’
/ StartFreq||
949 821.500000 MHz
l/ -13.00 ciBm|
" |
7195 M & Stop Freq(|
395 MWNWW 826.500000 MHz
I v
395 CF Step
500.000 kHz,
Auto Man
-19.5
535 Freq Offset
0 Hz|
-B9.5
Center 824,000 MHz Span 5.000 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 2.40 ms (1001 pts)
MSG ‘STATUS|

High Band Edge HSDPA BAND V CH 4233

Agilent Spectrum Analyzer - Swept S&

RL RF SO&  AC

SEMSEINT]

ALIGN AUTO 06:15:27 AMOct 22, 2015

Center Freq 849.000000 MHz | Avg Type: Log-Pwr w356 Frequency
PNO: Wide L, Trig: Free Run TY |
IFGain:Low #Atten: 36 dB DET|& A A AAA
Ref Offset 9.5 dB Mkr1 849,040 MHz Auto Tune
1L%gB.'div Ref 21.60 dBm -19.83 dBm
A LS Center Freq||
" ] M\f'«.\,,l 849.000000 MHz
160 I
\ StartFreq(f
40 846.500000 MHz
\ -13.00 cBm|
1
-18.4 \\
o] Stop Freql|
284 [ 851.500000 MHz
-38.4 CF Step
500.000 kHz
Auto Man
-18.4
-58.4 Freq Offset
0 Hz|
-68.4

Center 849,000 MHz
#Res BW 100 kHz

#VBW 300 kHz

Span 5.000 MHz
Sweep 1.00 ms (1001 pts)

MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
0755-36886277 Http://www.stsapp.com

Tel: 0755-36886288 Fax:

E-mail: sts@stsapp.com
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Low Band Edge HSUPA BAND V CH 4132

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 06:19:585 AMOct 22, 2015
Center Freq 824.000000 MHz | Avg Type: Log-Pwr a3 5 6 Frequency
PNO: Wide Cp0 1rig:FreeRun v I
IFGain:Low #Atten: 36 dB DET|& A & A& A&
Auto Tune,
Ref Offset 9.5 dB Mkr1 823.900 0 MHz
19 gBiaiv Ref 19.85 dBm -18.08 dBm
MWWM Center Freq(|
o = 824.000000 MHz
018
/ StartFreq||
402 ’1 4 || 821500000 MHz
o ST . o Stop Freq||
302 Nisall [ 826.500000 MHz
-10.2 CF Step
500.000 kHz,
Auto Man
502
602 Freq Offset
0 Hz|
702
Center 824,000 MHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.01 ms {401 pts)
MSG ‘STATUS|

High Band Edge HSUPA BAND V CH 4233

Agilent Spectrum Analyzer - Swept S&
RL RF S0q AC SENSEINT ALIGNAUTO | 06:24:20 AMOct 22, 2015

Center Freq 849.000000 MHz | Avg Type: Log-Pwr w356 Frequency
PNO: Wide L, Trig: Free Run TV I
IFGain:Low #Atten: 36 dB DET|A A A A A A
Auto Tune,
Ref Offset 9.5 dB Mkr1 849.145 MHz
19 gBiaiv Ref 20.27 dBm -19.70 dBm
DTS LA Center Freq(|
M“‘Mﬂ\_
v N 849.000000 MHz|
0370
\ StartFreq(f
973 846.500000 MHz
1 ] 12,00 B
187 \MMMM Stop Freg|
WW 8
297 It ™y 851.500000 MHz
W
397 CF Step
500.000 kHz
JAuto Man
97
537 Freq Offset
0 Hz|
697
Center 849,000 MHz Span 5.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (1001 pts)
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Low Band Edge UMTS BAND Il CH 9262

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 07:39:21 AM Dec 25, 2015
Center Freq 1.850000000 GHz | Avg Type: Log-Pwr TRecE[ - 3456 Frequency
PNO: Wide (p Trig: Free Run N
IFGain:Low #Atten: 36 dB DET|& A & A& A&
Auto Tune,
Ref Offset 9.8 dB Mkr1 1.849 915 GHz
19 gBiaiv Ref 17.64 dBm -29.53 dBm
WWMMMMM"WM Center Freq(|
e P 1.850000000 GHz]
2% /,
/ StartFreq||
424 aonaen| | 1.847500000 GHz
24 /
.1 Stop Freql|
- o . AN 1.852500000 GHz
MWV T
-12.4 CF Step
500.000 kHz,
Auto Man
524
624 Freq Offset
0 Hz|
724
Center 1.850000 GHz Span 5.000 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 2.40 ms (1001 pts)
MSG ‘STATUS|

High Band Edge UMTS BAND Il CH 9538

Agilent Spectrum Analyzer - Swept S&
RL RF S0q AC SENSEINT ALIGNAUTO  [07:45:34 AM Dec 25, 2015

Center Freq 1.910000000 GHz | Avg Type: Log-Pwr TRecE[ - 3456 Frequency
PNO: Wide L, Trig: Free Run N
IFGain:Low #Atten: 36 dB DET|& A A AAA
Ref Offset 9.8 dB Mkr1 1.910 005 GHz Auto Tune
1L%gB.'div Ref 17.29 dBm -28.41 dBm
b ettt VAR ok sy ion o] Center Freq(|
o M‘w\ 1.910000000 GHz
27
\ StartFreq(f
27 e | 1.907500000 GHz

227 L\ 1

M Stop Freql|
327 T e, e, o] 1.912500000 GHz|
PN,
427 CF Step
500.000 kHz
JAuto Man
527
627 Freq Offset
0 Hz|
727
Center 1.910000 GHz Span 5.000 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 2.40 ms (1001 pts)
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Low Band Edge HSDPA BAND Il CH 9262

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:22:59 AMNov 13, 2015
Center Freq 1.850000000 GHz | Avg Type: Log-Pwr TRACE[ - 3456 Frequency
PNO: Wide (p Trig: Free Run N
IFGain:Low #Atten: 36 dB DET|& A & A& A&
Auto Tune,
Ref Offset 9.8 dB Mkr1 1.849 850 GHz
19 gBiaiv Ref 19.27 dBm -19.54 dBm
WMMMWW Center Freq||
o i 1.850000000 GHz]
073 f
/ StartFreq||
107 o] | 1847500000 GHZ
!1 -u-’w/
o ity A0 ! Stop Freqf
AT
. '\MN""” ey 1.852500000 GHz
-40.7 CF Step
500.000 kHz,
Auto Man
507
607 Freq Offset
0 Hz|
707
Center 1.850000 GHz Span 5.000 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 2.40 ms (1001 pts)
MSG ‘STATUS|

Low Band Edge HSDPA BAND Il CH 9538

Agilent Spectrum Analyzer - Swept S&
RL RF S0q AC SENSEINT ALIGNAUTO  [12:26:26 AMNav 13, 2015

Center Freq 1.910000000 GHz | Avg Type: Log-Pwr TRACE[ - 3456 Frequency
W Trig: Free Run N
P eimioe & aagtan: 36 1B DET|A A4 A A A
Auto Tune,
Ref Offset 9.8 dB Mkr1 1.910 025 GHz
19 gBiaiv Ref 18.28 dBm -19.96 dBm
b s el Mmoo pemrpltogonl oy Center Freq(|
&2a [l
N 1.910000000 GHz
472 \
\ StartFreq(f
117 onese| | 1.907500000 GHz
LA
27
B PP e Stop Freq(|
37 M% 1.912500000 GHz
417 CF Step
500.000 kHz,
JAuto Man
517
617 Freq Offset
0 Hz|
7
Center 1.910000 GHz Span 5.000 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 2.40 ms (1001 pts)
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test Services CO., Ltd. Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Report No.: STS1512109F01

Low Band Edge HSUPA BAND Il CH 9262

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:31:58 AMNov 13, 2015
Center Freq 1.850000000 GHz | Avg Type: Log-Pwr TRAcE[ - 3456 Frequency
PNO: Wide (p Trig: Free Run N
IFGain:Low #Atten: 36 dB DET|& A & A& A&
Auto Tune,
Ref Offset 9.8 dB Mkr1 1.849 840 GHz
19 gBiaiv Ref 19.48 dBm -20.02 dBm
MWW\M CenterFreq||
24 el 1.850000000 GHz
052 /;"
/ StartFreq||
108 / | 1.847500000 GHz
W
o -\Mwww" . Stop Freq(|
RN
05 ’\""FJNMW et o 1.852500000 GHz
-10.5 CF Step
500.000 kHz,
Auto Man
=505
605 Freq Offset
0 Hz|
-705
Center 1.850000 GHz Span 5.000 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 2.40 ms (1001 pts)
MSG ‘STATUS|

High Band Edge HSUPA BAND Il CH 9538

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:36:02 AMNov 13, 2015
Center Freq 1.910000000 GHz | Avg Type: Log-Pwr TRAcE[ - 3456 Frequency
W Trig: Free Run Lk
E'é‘;a"":"ﬂ.?i, “ patten: 36 4B DET|A & A 4 & &
Auto Tune,
RefOffset 9.8 dB Mkr1 1.910 020 GHz
19 gBiaiv Ref 19.34 dBm -19.64 dBm
(DRI VS NI A CenterFreq||
34 M"‘-«-\N\ 1.910000000 GHz
065 AL\
\ StartFreq||
407 . oo | 1907500000 GHZ
1
R
T {pin Vrstfbr st Stop Freq(|
W“’% 1912500000 GHz
-307
407 CF Step
500.000 kHz
Auto Man
-50.7
607 Freq Offset
0 Hz|
-i0.7
Center 1.910000 GHz Span 5.000 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 2.40 ms (1001 pts)
MSG ‘STATUS|

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-mail: sts@stsapp.com
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APPENDIX IV

PHOTOS OF TEST SETUP

RADIATED SPURIOUS EMISSION

d v
o
O OK K X END OF THE REPORT 3% 3% 3% 3% 3%
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